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Test Report Verification
Guangzhou Changjia Electronic Co., Ltd.

ﬁgglr'gfsnt Bo-ying Industrial Garden, _Tai_shi Industrial Zone,Yuwotou,
' Dongchong Town, Panyu district, Guangzhou
Manufacturer: Guangzhou Changjia Electronic Co., Ltd.
Address: Bo-ying Industrial Garden, Taishi Industrial Zone,Yuwotou,
Dongchong Town, Panyu district, Guangzhou
Factory: Guan_gzhou Cha_ngjia Electron_ic Qo., Ltd.'
Ad dress-: Bo-ying Industrial Garden, Taishi Industrial Zone,Yuwotou,

Dongchong Town, Panyu district, Guangzhou
E.UT: Tablet PC

TPC7102 (From Trade Name “CHANGIIA” );

Additional Model: SC-75JB (From Trade Name “SUPERSONIC” ).
Note: Note: The products are difference in model number and trade name,
the PCB boards inside are identical.

DC 5V From Adapter Input AC 120V/60Hz

Model Number:

Power Supply: DC 3.7V From Internal Battery
Test Voltage: DC 5V From Adapter Input AC 120V/60Hz
. CHANGIJIA . L
Trade Name: SUPERSONIC Serial No.:
Date of Receipt: Jan.17, 2013 Date of Test: Jan.17~30,2013

FCC Rules and Regulations Part 15 Subpart C:2011
ANSI C63.4:2003

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST

Test Specification:

Test Result: Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date: Jan.31, 2013
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No. ESTE-R1301022 Page 4 of 177



FCC ID: REOSC-75JB
1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name . Tablet PC

Model Number : TPC7102

FCCID : REOSC-75JB

Operation frequency . |EEE 802.11b: 2412MHz—2462MHz

IEEE 802.119: 2412MHz—2462MHz
IEEE 802.11n HT20: 2412MHz—2462MHz
IEEE 802.11n HT40: 2422MHz—2452MHz

Number of channel : |EEE 802.11b/g, IEEE 802.11n HT20: 11 Channels

IEEE 802.11n HT40: 7Channels
Antenna . Internal antenna, 2.dBi Gain(numeric antenna gain 1.585)
Modulation : |IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.119: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)

Power Supply : DC 5V From Adapter Input AC 120V/60Hz
Applicant . Guangzhou Changjia Electronic Co., Ltd.
Bo-ying Industrial Garden, Taishi Industrial Zone,Yuwotou,
Dongchong Town, Panyu district, Guangzhou
Manufacturer . Guangzhou Changjia Electronic Co., Ltd.
Bo-ying Industrial Garden, Taishi Industrial Zone,Yuwotou,
Dongchong Town, Panyu district, Guangzhou

Sample Type . Prototype production

EST Technology Co., Ltd Report No. ESTE-R1301022 Page 5 of 177



FCC ID: REOSC-75JB

2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
Power Line Conducted Emissi FCC Part 15: 15,207 PASS
Heted Emission ANSI C63.4:2003
FCC Part 15: 15.207
: - PA
Radiated Emission ANSI C63.4:2003 SS
Band Edae C i FCC Part 15: 15.247 PASS
an e Complian
ge Lompliance ANSI C63.4:2003
. . FCC Part 15: 15.247
Conducted spurious emissions PASS
ANSI C63.4:2003
. FCC Part 15: 15.247
6dB Bandwidth PASS
ANSI C63.4:2003
Peak OUtDLL P FCC Part 15: 15.247 PASS
cai DUIpUL FoweT ANSI C63.4:2003
_ FCC Part 15: 15.247
Power Spectral Density PASS
ANSI C63.4:2003
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co., Ltd

Report No. ESTE-R1301022

Page 6 of 177



FCC ID: REOSC-75JB

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1301022 Page 7 of 177



FCC ID: REOSC-75JB

2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.EUT

was be set into wifi test mode by software before test.

AC Mains

Adapter

2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle), and
select test channel, wireless mode and data rate.

EUT

(EUT: Tablet PC)

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11g 54 Low :CH1 2412
54 Middle: CH6 2437
54 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452

Notel: According exploratory test, EUT will have maximum output power in

those data rate, so those data rate were used for all test.

2.6. Tested Supporting System Details

2.6.1. . Adapter

M/N
Manufacturer
DC Cable
Input

Output

SUN-0500150
Shenzhen SOY Technology Co.,Ltd
Unshielded, Detachabled, 1.2m

AC 100~240V 50/60Hz 0.2A Max
DC 5V/1.5A Max

EST Technology Co., Ltd

Report No. ESTE-R1301022

Page 8 of 177



FCC ID: REOSC-75JB

2.7. Test Equipment

2.7.1. For conducted emission test

Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz  |[ESHS30 832354 Mar,13,12 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 Mar,13,12 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 Aug.24,12 |1 Year
2.7.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 Mar,19,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,19,12 |1 Year
Bilog Antenna Teseq CBL6111D [25872 Nov.01,12 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,24,12 |1 Year
2.7.3. For radiated emission test(above 1GHz)

Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.08,12|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,12|1 Year
\ector Signal Generator R&S SMBV100A [1407.6004K02 |May.08,12(1 Year
Double Ridged Horn Antenna |[R&S HF907 100276 Jan.01.13 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.01.13 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.01.13 |2 Year
Biconical Antenna R&S HK116 100431 Jan.01.13 |2 Year
Trilog Broadband Antenna  |Schwarzbeck |[VULB 9163 [9163-462 Jan.01.13 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,12|1 Year
High Pass filter Micro HPM50111 324455 May.08,12|1 Year
RF Cable Hubersuhner |W10.02 534096 May.08,12|1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,12|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,12|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.08,12|1 Year

EST Technology Co.,Ltd

EST,

Report No. ESTE-R1301022
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FCC ID: REOSC-75JB

3. POWER LINE CONDUCTED EMISSION TEST

3.1.

3.2.

3.3.

3.4.

Limit
Maximum RF Line \oltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Block Diagram of Test Setup

PC System Receiver EUT Peripheral

80cm

=~
LISN LISN B

P
<«

:50Q Terminator

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST,

EST Technology Co.,Ltd Report No. ESTE-R1301022 Page 10 of 177



FCC ID: REOSC-75JB

3.5.

Test data
0 Lewvel (dBuv) Date: 2013-01-26 Time: 16:03:40
FCC PART 15B QP
FCC PART 15B AV
4 =
40 ! g 1
1E
0.15 2 5 1 2 5 10 20 30
Frequency {MHz)
3ite no. E3T 544 Shielded Foom I'ata no. 159
Limit FZC PART 15E QF LINE Phase NEUTRLL
Env. / Ins. Temp:25.3'C Humi:52Z% Press:101.50kFPa
Engineer Tony
EUT Tablet PC
Power DC 5V Form Adapter Input AC 120V/60Hz
/N TFC7102
Test Mode TZ MODE
LI3N Cahle Emission
Freg. Factor Loss Reading Lewel Limits Margin ERemark
(MHz) {dE/m) [dB) [dBuv) (dBuv,/m) [(dBuwv/m) [dB)
1 0.z20 9,60 9.80 28.:z29 47.69 63.62 15.93 QF
Z 0.z20 9,80 9.80 16.:29 35.69 53.62 17.93 byverage
3 0.26 9,60 9.582 23.49 4z2.91 61.34 15.43 QF
4 0.26 9.60 9.82 11.49 30.91 51.34 20.43 bverage
5 0.33 9,59 9.83 18.98 38.40 59.144 21.04 QF
G 0.33 9.59 9.83 6.98 26.40 49,44 23.04 byerage
7 0.40 9.59 9.82 15.51 35.Z2 57.81 Z22.59 QF
=} 0.40 9.59 9.582 9.581 29.22 47.81 15.59 byerage
=1 0.46 9.59 9.81 17.50 36.90 S5E.63 19.73 Qp
10 0.46 9,59 9.81 10.50 29.90 45,63 16.73 byverage
11 0.60 9.61 9.82 18.30 37.73 56.00 15.27 QF
12 0.&0 9.81 9.82 11.30 30.73 45.00 15.27 byverage

EST Technology Co.,Ltd

Report No. ESTE-R1301022

Page 11 of 177



FCC ID: REOSC-75JB

Lewvel {dBuv)

80

Date: 2013-01-26 Time: 16:05:09

FCC PART 15B 0P

FCC PART [15B AV

|

E3T 544 Jhielded Foom

FCC PART 15E QP

2

Frequency (MHz}

Data no. 191
LINE Pha=se : LINE

Tewp:25.3'C Humi:52% Press:101. 50kPa

Tony
Tablet PC

DC 5V Form Adapter Input AC 120V/60Hz

TPC7102
TX MCDE

Limits Margin
{dBuwv/m) [dE)

10

Remark

20 30

40
015
Jite no.
Limit
Env. / Ins.
Engineer
EUT
Fower
M/
Test Mode
Fredq.
(MH=z)
1 0.z20
2 a.zo
3 a.z27
4 a.z27
= 0.33
& 0.33
7 0.40
=] 0.40
9 0.47
10 0.47
11 0.53
1z 0.53

LISN Cable Emission
Factor Loss BReading Lewvel
{dE /) (dE) [dEuvV) {dABuw/m)
a.61 9.80 29.:24 45.65
2,61 2.80 16.24 35.65
9,61 9.83 23.17 42 .61
9,61 9.83 1z.17 31.61
9,61 9.83 17.04 36.45
a.61 9.83 g.04 27.45
9,61 Q.82 20.19 30,62
9,61 Q.82 13.19 32.62
9,61 9.81 15.04 37.46
9,61 9.81 1z.04 31.48
a.61 9.81 18.63 35.05
9,61 9.81 12.63 32.05

53.67 18.02

S56.54 19.08

QF
bverage
Qp
bverage
QF
bverage
Qp
bverage
Qp
Average
QF
bverage

EST Technology Co.,Ltd

Report No. ESTE-R1301022
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FCC ID: REOSC-75JB

4. RADIATED EMISSION TEST

4.1. Limit
4.1.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

EST Technology Co.,Ltd Report No. ESTE-R1301022 Page 13 of 177
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FCC ID: REOSC-75JB

4.2. Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test
it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters
to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna. Both horizontal and vertical polarization of the antenna
are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.3. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | g METER
(L)*1.0m(W) (H) ) (WOOD) |

GROUND PLANE

4.4. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.

EST Technology Co.,Ltd Report No. ESTE-R1301022 Page 14 of 177
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FCC ID: REOSC-75JB

4.5. Test Data
30-1000 MHz

0 Level (dBuVim)

Date: 2013-01-25 Time: 12:25:10

FCC PART 15 B
-flB

30 224,

3m Chamber
3 27137

FCC PRERT 15 B

lony

Tablet EBC
DC 5V From Adapter

Mode

Test

ant.

Cable
Lass
(dB)

Factor
(dB/m)

Fredq.
(MHz)

418.

Input AC

612
Frequency (MHz)

Data no. : 324
Lz pol.

ant.

Temp:25.6" Humi:56%Press:101.52kPa

120V/60Hz

Margin

(ds) {d=z)

806.

1000

Beamark

1 T75.58 6.51 2.80 17.82
2 272,25 12.37 5.08 13.50
3 358.83 14.45 5.73 14.43
4 385.69 15.87 5.83 14.04
5 407.33 la.22 6.08 11.34
@ 560.5%9 18.70 T.10 5.140

13.07 QF
3 15.0% QP
32,81 11.3% QF
35.84 10.18 QP
35. 84 12.38 QP
31.20 14,10 QP

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

0 Level (dBuv/m) Date: 2013-01-25 Time: 12:31:53

FCCPART 158

Y

30 224, 418, 612. B06. 1000
Frequency {(MHz)
Data no. : 325

Ant. pol.

t

Temp:25.6" ;Humi:56%,Pres=s:101.52kFa

lony

Taklet PC
DC 5V From Rdapter Input AC 120V/60Hz

int. Cakle Emission

Fredq. Factor Loss BReading Level Limits Margin Reamark
(MH=z) (dBE/m) (dB) (dBn (dBn (dB) (dE)

1 46.49 2,20 2.28 17.20 28.68 10 11.32 RFE
2 109.54 10.44 3.20 10.70 24.34 13.30 3.16 QF
3 124.09 3.42 10.42 25.15 43.50 5 RE
4 138.604 3.64 8.66 £3.72 43.30 ki QF
5 264.74 4.97 B.04 25.95 16.00 15 QP
] 385.69 5.83 8 30.07 46.00 3 RE
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FCC ID: REOSC-75JB

0 Level (dBuV/m) Date: 2013-01-25 Time; 12:40:15

FCCPART15B
-pdB

30 224, 418, 612, 806. 1000
Frequency (MHz)

Data no. : 326

Ant. pol. : HORIZONTLL

DC 5V From Adapter Input AC 120V/60H=z

Ant. Cakle
Fredq. Factor Loss
(HMH=z) (dB/m) (dB)

Margin Reamark

1 75.58 6.51 17.62 26.93 40

2 264.74 12.94 i 11.04 28.85 46 7

3 275.29 12.37 08 11.50 28.585 46 ] 17.0

4 358.83 14.45 5.73 9.43 29.61 46.00 16.3%9 QF
5 385.69 15.87 5.83 11.04 32.84 46.00 13.16 Q2
] S560.59 13.70 T.10 6.10 32.350 46.00 13.10 Q
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FCC ID: REOSC-75JB

0 Level (dBuVim) Date: 2013-01-25 Time: 12:47:01

FCCPART15B
pdB

Y I e

30 224, 418, 612 806. 1000
Frequency (MHz)
Data no.

Ant. pol.

ni:56%;Fress3:101.52kFa

|5 I I e B

]

ower : DC 5V From RAdapter Input BC 120V/60H=

i)

M/H : TPCT102

Test Mode : IEEE 802.11b CHe 2437IX

4nt. Cable
Freq. Factor Loss Reading Margin Reamark
(MH=) (dB /) [dB) {dBu (dB) (dB)

1 46.4%9 .20 2.28 14.20 25.688 4 14.32 QF
2 532.08 8.45 2.99 10.58 22.02 4 21.48 QF
3 124.09 11.31 3.42 5.42 24.15 4 19.35 RFE
4 138.64 11.42 3.64 T.68 22.72 4 20.78 RE
3 264.74 12.594 4.97 T.04 24.35 4 21.05 QF
] 385.6%9 15.87 5.83 T.27 29.07 4 16.83 RE
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FCC ID: REOSC-75JB

0 Level {dBuV/m) Date; 2013-01-25 Time; 12:52:46

FCCPART15B

e

30 224, 418. 612, 8086. 1000
Frequency (MHz)

3m Chamkber Data no. : 328

3m 27137 Ant. pol. : HORIZCNTAL

FCC PARRT 15 B

DC 5V From Adapter Input AC 120V/&60H=z

IEEE 802.11lb CH11 2462TX

Ant. Cable Emis=ion
Fred. Factor Loss 1
(MHz) (dB/m) (dB)

Margin Reamark
(dB) (dB)

1 75.5% 15.62 24 40.00 15.07 RFE
2 21l6.24 9.E9 23, 46.00 £2.81 RFE
3 272.50 8.53 26, 46.00 15.98 Q
4 358.83 9.43 25, 46.00 16.39 Q
5 395.6%9 11.04 32 46.00 13.18 Q
] 407.33 g.34 30.64 46.00 15.3¢6 Q
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FCC ID: REOSC-75JB

0 Level (dBuWim) Date: 2013-01-25 Time: 12:56:54

FCCPART15B
pdB

7Y

30 224, 418, 612 806. 1000
Frequency (MHz)

3m Chanber Data no. = 329

3m 27137 Ant. pol. : VERTICAL
FCC PRRT 15 B

Temp:25.6" ;Humi:56%;Fress:101.52kFPa

lony

Tablet PC
5V From Adapter Input AC 120V/60H=

Test HMHode

Ant. Cakle
Fredq. Factor Loss
(MH=) [dB/m) [dE)

Margin EReamark
(dB) (dE)

1 4 Z2.28 13.20 24.68 40 15.32 Q
z 12 3.42 .42 £4.15 43.50 19.35 Q
3 138 11 3.64 T.688 22.72 43.50 20.78 QP
4 264 12.94 4,97 T.04 24.85 46.00 21.05 )
5 310.33 13.20 5.32 3.1%9 £3.71 46.00 £2.23 Q
& 3895.639 15.87 5.893 T.E27 29.07 46.00 16.93 )
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FCC ID: REOSC-75JB

0 Level (dBuV/m)

Date: 2013-01-25 Time: 13:00:10

FCC PART15B
“pdB

0 30 224, 418, 612. 206. 1000
Frequency (MHz)
3m Chamker Data no. 330
3m 27137 Ant. pol. HORIZONTAL

FCC PRRT 15 B

Temp:25.6" ;Humi : 56%; Press:101. 5Z2kFa

Taklet EC

DC 5V From Adapter Input AC 120V/60H=z

Cable Emis=zion
Loss
(dB)

Level Limits
(dBuWV,/m) (dBuV/m)

Margin
(dB)

Reading

(dZuv) (d=}

BEeamark

1 T75.59
2 114.39
3 2le.24
4 274.44
5 358.83
@ 395.69

6.51 2.80 17.682 Za. 40.00 13 RFE
10.85 3.28 S.61 19 43.50 23. Q
8.80 4.40 9.89 23 46.00 22, RF
12.39 3.05 12.17 3 46.00 la. Q
14.45 5.73 .43 23 46.00 1é. 0]
15.87 5.93 10.04 31 46.00 14.16 RFE

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

Date: 2013-01-25 Time: 13:05:52

0 Level (dBuVim)

40

FCCPART15B
5B

Hon

Freg.
(HMHz)

30

I 15 B

Takblet PC
DC

5V From Adapter

int. Cakle
Factor

(dBS

Loss

(dB] (dBuv)

418,

Reading

612,
Frequency (MHz)

La
[¥3]
|

Data no.
Ant. VERTICRL

'sHumi:56%;Press:101.52kPa

Input AC 120V/60Hz

Emi=z=ion

Level
[dBu

Margin

Limits
J (dB)

n) (dB

(dB)

806,

1000

Reamark

Z 10
3 12
4 13
5 Z8
] 39

L BT ¥ VY S T s

43 .20 2.28 17.20
54 10.44 3.20 10.70
9 11.31 3.42 10.42
4 11.42 3.64 5.66
4 12.54 4.97 7.04
63 15.87 53.93 B.27

28.68 40.00 11.32 RE
24.34 43.50 19.16 QF
25.15 43.50 18.35 RFE
24.72 43.50 18.78 RFE
24.55 46.00 21.05 QF
30.07 46.00 153.93 QF

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

0 Level (dBu\im) Date; 2013-01-25 Time: 13:10:10

FCC PART 158

Y e

30 224, 418, 612, 806,

Frequency (MHz)

Data no. : 33

P
Ant. pol. : HORIZCNTIAL

Humi:56%;Press:101.52kPa

om Adapter Input AC 120V/E0H=z

.11g CHE 2437TX

Ant. Cakle Emission

Freq. Factor Loss Reading Lewvel Limits Margin Reamark

(MHz) {dS/m} (dB) (dBuV) (dBuV/im) (d (ds) (43}

1 75.59 6.51 2.80 15. 24,83 40 .00 15.07 QF
Z 177.44 2.97 4.09 8. 18,22 43.50 Z49.Z28 Q
3 276.38 12.36 2.04 10. 27.33 46.00 18.07 Q
4 358.83 14.45 5.73 9. 25.681 46 .00 16.39 Q
5 385.69 15.87 5.83 10.04 31.384 46.00 14.16 Q
] 580.59 19.70 7.10 5.10 31.80 46 .00 14.10 QF

1000

EST Technology Co.,Ltd Report No. ESTE-R1301022
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FCC ID: REOSC-75JB

[ e ] :._! L
L]

0 Level (dBuV/m)

Date: 2013-01-25 Time: 13:14:58

40

FCCPART15B
-pdB

30

5]

UT
Power
M/
Test

N

Hode

224, 418. 612, 806.

Frequency (MHz)

aAnt. pol. : VERTICAL

3m Chamber Data no. @ 333
=

FCC PLET 15 B
Temp:25.6" rHumi:56%Press:101.52kPa
Tony

Taklet FPFC
DC 5V From ARdapter Input AC 120V/60H=z

Cakble Emis=ion

(dB)  (dBuV]  (dBuVim) (dBuVim)

(d=) (4B}

1000

Loss EReading Lewvel Limits Margin Reamark

[V % I

s PR Y

.28 14.20 25.68 4 0 14.32 Q
2.98 11.58 23.02 43.50 20.48 Q
3.42 10.42 25.15 43.50 18.35 Q
3.65 T.14 22.22 43.50 21.28 QF
.82 5.34 19.83 43.50 23.687 QFE
4.97 T.04 24.85 46.00 21.05 Q

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

0 Level (dBuWim) Date: 2013-01-25 Time: 13:20:02

FCCPART15B
poB

Y s

30 224, 418, 612, 806. 1000
Frequency (MHz)

(0]
(]

Data no.

Ent. pol. : HORIZCNIAL

DC 5V From Rdapter Input AC 120V/60H=z

Test Mode 1lg CH11 2462TX
Ant. Cakble
Fredg. Factor Loss Readi Margin Reamark
(HMH=z) (dB (dB) {dBu (dB) (dB)
1 T75. &.51 4] 14.682 23.83 1&6.07 o]
2 77 : .87 2 G.1@ 18.22 24,22 o]
3 .24 B.80 ] .89 23.09 45.00 22.91 RFE
4 =] 12.37 .08 50 28.895 4§.00 19.05 o]
5 .33 13.20 5.32 78 25.31 46.00 16.6%9 o]
6 .83 14.45 5.73 3 2%9.61 6.00 16.39 RFE
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FCC ID: REOSC-75JB

[E=I FUI S T B

0 Level (dBuv/m)

40

L R

Date: 2013-01-25

Time: 13:27:31

(5 R TR S T Y =

=)
o

FCCPART15B

fdb

30

(Y SN E R SO S

8

o

Lo

224,

3m Chamber

3m 27137
FCC PLRT 15

i

418, 612, 806,
Frequency (MHz)
Data no.

knt. pol.

Lad
Lah
15 n

Temp:25.6" )Humi:56%Pre=ss:101.52kPa

2.28

Z2.2%

1 3.42
11.42 3.64
12.324 4.97
15.87 5.93

YV From Rdapter

Mo

Input AC 120V/60Hz

Margin BReamark

Z0 23.88 0 e
58 Z23.02 13.50 8
42 26.15 43.50 17.35 Q
=12 23.72 43.50 19.78 Q
04 25.85 46.00 20.05 Q
27 30.07 46.00 15.93 QF

1000

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

0 Level (dBul/m) Date: 2013-01-25 Time: 13:31:19

FCCPART15B

58

Y e

]

30 224, 418, 612, 806. 1000
Frequency (MHz)

ite no. : 3m Chamber Data no. : 336
i=. / Ant. : 3m 27137 Ant. pol. : HORIZCONTAL
FCC PART 15

Temp:25.6" rHumi:56%,Press:101.52kPa

Wi}

Taklet PC
DC 5V From Adapter Input AC 120V/60H=z

eI I B A B

M/H
Test Mode

Ant. Cakble

Fredq. Factor Loss Readi Margin Reamark
[MHz) [dB/m) (dB) [dBu (dB) (dB)

1 79.47 6.98 2.84 13.07 22.8% 40.00 17.11 Q
2 310.33 1%.20 5.32 10.73 23.31 46.00 16.89 Q
3 358.83  14.45 5.73 12.43 32.61 46.00 13.39 Q
4 395.63 15.87 5.93 9.04 30.84 46.00 15.16 QP
5 460.68  16.87  6.46 6.90 30.23 46.00 15.77 QP
§ 560.33  13.70  7.10 §.10 32,80  46.00  13.10 Q
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FCC ID: REOSC-75JB

0 Level (dBuWim) Date: 2013-01-25 Time: 13:37.07

FCCPART15B

o

30 224, 418, 612. 806. 1000
Frequency (MHz)

Data no.

Ant. pol.

0]

Temp:25.6" ;Humi : 56%;Pres=s:101.52kPa

[ I I B s

Ony
Taklet PC
DC 5V From Ldapter Input RC 120V/60H=

M/HN
Test Mode

int. Cable Emi=z=zion

Freq. Factor Loss Reading Level Limits Margin BReamark
(HHz) (dB/m) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dB) (dB)

1 46.43 2,20 Z2.28 13.20 24 40 .00 15.32 Q2
2 52.08 B.45 2.85 10.58 22 43.50 21.48 )
3 115.24 1 1 3.34 6.95 21 43.30 22.10 2
4 138.64 3.64 5.68 20 43.50 22.78 RE
5 264.74 4.37 T.04 24 46.00 21.05 Q
a 395.69 3.93 27 Za. 46.00 19.53 2
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FCC

ID: REOSC-75JB

0 Level (dBu\/m) Date: 2013-01-25 Time: 13:41:10
FCCPART15B
el
40:::j————————J
5
0 30 224, 418, 612. 806. 1000

Frequency (MHz)

Input AC 120V/60H=

Lnt. Cakle
Freq. Factor Loss Margin Reamark
(HMHz) (dB/m) (dE) (dE) (dB)
1 6. 14.07 QF
2 8. 22.81 QF
3 : 1z 18.05 Q
4 .33 13. 16.6%9 Q
5 .83 14 14.3%9 QF
6 .69 15. 15.16 QF
cs_r EST Technology Co.,Ltd Report No. ESTE-R1301022 Page 29 of 177
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FCC ID: REOSC-75JB

0 Level (dBu\im) Date: 2013-01-25 Time: 13:47:16

FCC PART15B

5B

30 224, 418. 612, 806. 1000
Frequency (MHz)

3m Chamber Data no.
3m 27137 Ant. pol.
FCC PARRT

Temp:25.6" ;Humi:56%;Press:101.52kPa

15 B

DC 5V From Adapter Input AC 120V/&0Hz
M/H
Test Maode : IEEE

2.11ln HTZ20 CHe 2437TX

Ant. Cabkle Emis=ion
Fredq. Factor Loss Reading Lewvel Margin Reamark
(HMH=z) (dB/m) (dE) [dBuV) (dB) (dB)

1 2.28 15.20 26.68 40.00 1 2 Q
2 .20 9.70 23.34 43.50 2 8 QF
3 3.64 T.66 22.72 43.50 2 8 Q
4 4.897 T.04 24.95 46.00 21.05 Q
] 3.32 4.13 22.71 46.00 23.2% Q
] 5.83 6.27 28.07 46.00 17.83 Q
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FCC ID: REOSC-75JB

0 Level (dBuv/m) Date: 2013-01-25 Time: 13:51:02

FCC PART15B
-pdB-

30 224, 418, G612, 806. 1000
Frequency (MHz)

3m Chamber Data no. : 340
i Ant. pol. : HORIZONTAL

Temp:25.8"; ni:5&6%;Press:101.52kFa

Taklet EC
DC 5V From Adapter Input AC 120V/60H=z

Ant. Cable Emission
Fred. Factor Loss EReading Lewel Limits Margin Reamark
(MHz) (dE/m) (dB) ) ) (dE) (dE)

1 T75.5% 6.51 2. 16.862 25.83 40.00 14.07 QF
2 177.44 g8.97 4. 6.1& 19.22 43.50 24,28 QF
3 278,28 12.37 5. g.50 25.85 46.00 20.05 QF
4 35B8.83 14.45 5.7 11.43 3l.81 46.00 14.3% QF
5 383.08 15.18 5.81 6.56 27.55 46.00 18.45 QF
8 395.69 15.87 5.83 11.04 32.84 46.00 13.1¢ QF
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FCC ID: REOSC-75JB

0 Level (dBuVW/mj)

Date: 2013-01-25 Time: 13:56:53

FCC PART15B
“polB

30 224, 418,

612. 206.

Frequency (MHz)

(1]

Test Mode

Ant. Cable Emis=ion

Freqg. Factor Loss Level

(MHz) (d8/m)  (dE)

1 : £l 9.20 2.28 13.20 24.68
2 12 £l 11.31 3.42 10.42 25.15
3 264.74 12.54 4.897 g.04 25.85
4 310.33 13.20 5.32 5.1% 23.71
5 395.69 15.87 5.83 2.27 3 7
] 560.5%9 19.70 7.10 Z.04 2

Data no.
Lnt. pol.

(dBuV/m) (dBu

Temp:25.6" ;Humi : 56%;Press:101.52kPa

rom Ldapter Input &C 120V/60H=

Limits Margin Beamark
J (dB) (dE)

40.00 15.32 Q
43.50 18.35 Q
46.00 20.05 Q
46.00 Z2Z2.2% Q
46.00 15.93 RF
46.00 17.16 RFE

1000

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

0 Level (dBuVim) Date: 2013-01-25 Time: 13:59:10

FCCPART15B

5B

30 224, 418. 612, 806, 1000
Frequency (MHz)

3m Chamber Data no. : 342
3m 27137 Ant. pol. : HORIZONWTAL

FCC P&RT 15 B

Temp:25.6" ;Humi:56%;Press:101.52kPa

Input AC 120V/e0Hz

M/N
Test Mode

Cable
Fred. Loss Margin Reamark
(MHz) (dB) (dB) (dB)

1 75.5%9 G. Z. 15.82 24.83 40.00 15 QFE
2 z2le.24 B. 4. B.8B9 22.0% 46.00 23.81 QFE
3 275.25 1z 3. 8.50 25.85 46.00 20.05 Q
4 358.83 14 5. 0.43 30.61 46.00 15.38 Q
5 385.89 15 5. 0.04 3 46.00 14.16 Q
] 560.59 13.70 T 3 46.00 13.10 Q
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FCC ID: REOSC-75JB

0 Level (dBu\im) Date; 2013-01-25 Time: 14:02:59

FCCPART15B

508

30 224, 418, 612. 806. 1000
Frequency (MHz)
Data no.

Int. pol.

Taklet BC
YV From Ldapter Input AC 120V/60H=zZ

M/
Test Mode : IEEE

Ant. Cakle Emis=ion
r Los=s Reading Lewvel Limits Margin Reamark
(HMHz) Jm) (dB) ] f (dB) (dB)

-
H
m

e}
-
o
0
ot
C

{

1 46 a 2.28 14.20 25 14.32 Q
2 22 5 Z2.59%9 11.58 23 20.48 Q
3 128. 4 3.44 2.63 23 20.0% QF
4 138 2 3.64 T.66 22 20.78 QFE
5 264. 4 4,97 8.0 25 20.05 QFE
] 395. 7 5.83 8.2 30 15.83 Q
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FCC ID: REOSC-75JB

M/B
Test Mode

0}

[ U S T B

[y TR

0 Level (dBu\im)

Date: 2013-01-25 Time: 14:10:15

40

FCCPART15B

S LS

75.59 8.
278,25 12,
3 B3 14
395.69 15
407.33 1la.
560.5%9 13.

30

DC 5V From Adapter

)

2.11n HT40 CH

Cakble
Loss Readin
(dB) (dBuv)

418,

Frequency (MHz)
Data no.

Ant. pol.

Input AC 120V/

4 Z437TH

=

24.83  40.00
26.85  46.00
31.61 46.00
33,84 46.00
30.64 46.00
32.80 46.00

612.

806.

[T

HORIZONTAL

Margin

(d=) (d=)

1000

Reamark

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

0 Level {dBuV/m) Date: 2013-01-25 Time: 14:15:45

FCCPRART15B

B

40

30 224, 418, 612. 806. 1000
Frequency (MHz)

3m Chamber Data no.
3m 27137 Ant. pol.

FCC PRRT 15 B
Temp:25.6" Humi:56%;Pres=s:101.52kPa

Input AC 120V/60H=z

Test Mode

Margin Reamark
(dB) (dB)

1 Z2.28 27.88 30.00 12.32 QF
2 .20 24.34 43.50 19.16 QF
3 3.42 25.15 43.50 5 QF
4 3.64 23.72 43.50 IE= QF
5 4 25.85 46.00 5 QF
] 5. 30.07 46.00 15.83 QF
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FCC ID: REOSC-75JB

0 Level (dBuWV/m)

Date: 2013-01-25 Time: 14:21:10

FCCPART15B

03

40

30 224,

ant.

Factor

T
=

H
3]
23
51}

1 75 6.51 Z2.80
2 264 12.54 4.87
3 310 13.20 5.32
4 358 14.45 5.73
5 385 15.87 5.83
] 580 19.70 T.10

DC 5V From Adapter

) CHT

418,

Frequency (MHz)

Data no. @ 34

Ant. pol. HORIZONTAL

1:56%;Pre=s=s:1101.52kPa

Input &AC 120V/60H=z

Z452TX

(dz) (d3)

25 4.0
28 17.05 QF
28 17.889 QF
31 14.33 o)
31 14,18 QP
32. 135.10 o)

612. 806,

Margin Reamark

1000

EST Technology Co.,Ltd
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FCC ID: REOSC-75JB

0 Level (dBuvim) Date: 2013-01-25 Time: 14:25:28

FCC PART15B

HaB

40

30 224, 418, 612, 8086. 1000
Frequency (MHz)
Data no.

Lnt. pol.

DC 5V From Adapter Input AC 120V/&60Hz

Test HMode : IEEE 2.11ln HT40 CHT 2452TX

Ant. Cakle Emission
Freqg. Factor Loss Reading Lewvel Limits Margin Reamark
[MHz) (dB/m) (dB) [dBuV) (dBuV/m) (dBuV/m) (dB) (dB)

1 46.49 2.20 2.28 13.20 24.688 0.00 15.32 QF
2 109.54 10.44 .20 10.70 24.34 13.50 19.1¢ QP
3 124.09 11.31 3.42 10.4z2 25.15 43.50 18.35 QF
4 264.74 12.594 4.97 g.04 25.585 46.00 20.05 QF
5 .33 13.20 5.32 5.1%8 23.71 46.00 22.2% QF
& .69 15.87 5.93 8.27 30.07 46.00 15.93 QF
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FCC ID: REOSC-75JB

1000-18000 MHz

120 Level (dBu\W/m) Date: 2013-01-25 Time: 08:39:25

FCC PART 15C PEAK

60

5| FCC PART 15C AY

iﬂmuxjwﬂhﬂfinwuwumwudh”;“w"x_wqh~yuh,uvﬁﬂﬂ\Nwﬂuguw_w/;Lu¢f

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

Data no. @ 2&0

Ant. pol. : HORIZCNIARL

120V/ 605z

Lnt. Cakle Inp
Freq. Factor Loss Factor R tz Margin Remark
(MH=) (dE/m) (dE) (dE)

1 27 6.64 34 48 20.57 -16.57 Feak
z 31 11.84 31 20 53.49 20.51 Peak
3 36 11.60 31.97 08 20.27 23.73 Peak
4 38 11.50 32.08 20 52.01 21 ] Feak
5 41 10.82 32.78 LEE 53,22 Z 8 Peak
] 40 10.85 32.92 11 20.33 2 ] Peak

Eemarks: 1. Emisszion Level= REntenna Factor + Cabkle Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBuW/m)

Date: 2013-01-25 Time: 08:41:39

FCC PART 15C PEAK

60

]

c | FCC PART 15C AV

2

1000 7800,

Frequency (MHz)

Data no.

int. pol.

:101.52KkFa

120V/60Hz

Emission

Factor
(dE/m) (dB) (dE)

Reading Lewel

(dBuvV)

1 27.680 6.64 34.15 B89.35 89.44 T
2 31.28 11.84 31.83 42.58 53.87 7
3 37.01 1l.40 31.22 32.46 43.685 T
4 38.33 1l1.52 32.01 33.58 5l.42 7
5 41.74 10.92 32.88 32.56 52.24 T
] 40.26 10.94 33.03 31.41 43,58 T

Factor + Cakle
20dE below

o 1 Antenna
he emission levels that are
limit are not reported.

vission Lewvel=

11200,

Limics
(dBuV/m) (dBuV,/m)

Loss - Amp Factor + R
the official

14600,

Margin Remark
(dB)

00 -15.44 Feak
00 20.13 Feak
00 24.35 Feak
0a 22.58 Feak
0o 21.78 Feak
00 24.42 Feak

18000

EST Technology Co., Ltd

Report No.ESTE-R1301022
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FCC ID: REOSC-75JB

0 Level (dBuV/m)

Date: 2013-01-25 Time: 08:49:08

FCC PART 15C PEAK

60

7 | FCC PART 15C AV

]
1

Mw

1000

Mode

Test

[T U VI B

I

o
[
=]
=1
H=]
]

Taklet PC
DC 5V From Adapter
TECT7102

802.11b CE

TEE

12

S0

11.40 31.22

11.50 32.08

10.92 35.13

0 41.74 10.92 32.98

7800,

Input AC

Frequency (MHz)

Data no.

Ant.

Emission

Reading Lewvel

11200.

pol.

120V/60H=z

14600,

Z84

HORIZONIAL

Margin Remark

B8.94 89.09 74.00 -15.09 Feak
4 ) o2.689 21.31 Fezak
32.80 50.0%9 £3.81 Feak
33.33 51.14 ZZ.28 Fezak
33.13 47.68 £8.32 Feak
33.589 53.27 20.73 Fezak

18000

REemarks:

1. Emission
The emi=ssion

Level=

Antenna Facto
levels that are

r + Cakle Loss -

Lmp Factor +

Eeading.

20dE below

limit are not reported.

the official

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

Level (dBuW/m)

Date: 2013-01-25 Time: 08:52:04

FCC PART 15C PEAK

60

- 7 FCC PART 15C AV

M I e R gl LI

1000 4400, 7800,

11200. 14600,

Frequency (MHz)

Chamber
3m BNT 1-1

FCC PRRT 15C

3m

FERE

Taklet EC
DC 5V From Adapter

Factor Loss Factor
(dB/m) (dB)

1 27.80 6.87 3 80.
Z 31.37 12.07 31 38.
3 36.59 11.50 31 33
4 38.24 11.54 31 33
3 39.62 11.47 3 35.
] 41.80 10.%92 3 32,

Lewel= Antenna
he emission

limit are not reported.

Input AC

0.
o
o
i

morn

o

Factor +
levels that are

Data no.

int. ol.

Temp:25.6" ;Humi:S56%;Press:101.52kFa

120V/60Hz

Margin BRemark
(dB)

90.45 -16.45 Feak
50.17 23.83 Feak
50.52 23.48 Feak
51.78 22,22 Feak
51.31 Z2Z2.88 Feak
52.%90 21.10 Feak

Cakle Loss - 4mp Factor + Reading.
20dB below the official

18000

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level (dBuvim) Date: 2013-01-25 Time: 08:55:58

FCC PART 15C PEAK

60

5 FCC PART 15C AV

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3m Chamber Data no. : 266

3m LNT 1-18G Lnt. pol. : VERTICLL

Lm0 I s I M e O

5V From Adapter Input AC 120V/60H=z

o

Fa

Margin Remark
(dB)

1 Z2462.00 27.58 .69 34.086 g88.30 74.00 -14.30 Feak
Z 4924.00 31.45 12.23 31.85 50.92 74.00 23.08 Feak
3 00 )0 37.01 11.40 31.22 51.680 74.00 22 .40 Feak
4 )0 38.39 11.50 32.08 51.98 74.00 22,02 Feak
5 )0 40.97 11.12 34.63 52.81 74.00 21.1%8 Feak
8 .00 37.22 10.74 33.20 48.94 74.00 25.08 Feak

Eemarks: 1. Emisszion Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

[H PV S

n

G0

Mo

0 Level (dBuVim)

Date: 2013-01-25 Time: 08:58:24

FCC PART 156C PEAK

= | FCC PART 15C AV

(a]

%huwﬂJ#ﬂ¢ffh;ivaI#¢*ﬂWMAM““HMV”JJ‘L/UFM\“u”’HAW/fMWM

1000

de

7800,

11200.

Frequency (MHz)

FLRT 15C FERK

Factor
(dB/m) (dB)

)0 27.58
0 31.40
0 E6.35
0 38.3%
0 59.42

From Adapter Input AC

&2 gg.92
14 2 35.:
a 2 34.3
a )2 34.35

11.46 = 34,74

10.82 78 32.48

Data no. 287

pol.

ant.

120V/60Hz

Emi=s=ion

its
/)

g9.20 74.00 -
4.7z 74.00
51. 74.00
52. 74.00
50 74.00
52. 74.00

14600. 12000

HORIZONTAL

Margin ERemark

==}

15.20 Feak
27.28 Feak
22.586 Peak
21.84 Peak
23.06 Peak
21.58 Peak

Emis=ion

The emission

Level= Antenna Factor
lewvels that are

limit are not reported.

20dB below

+ Cabkle Loss - Lmp Factor + Reading.

the official

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level (dBuV/m)

Date: 2013-01-25 Time: 09:18:19

FCC PART 15C PEAK

60

7 FCC PART 16C AV

w»m“fhuf;ﬂwﬂmmﬁwwH‘JLUJJWHMﬂﬂmﬂﬁqufﬁﬁﬁu

1000

7200.

11200.

14600.

12000

Frequency (MHz)

Mode

. 3m Chamber
Ant 3 ANT 1-18G

PELKE
sHumi:56%;Press:

Taklet EBC

DC 5V From Rdapter Input I
TBCT102
TEEE 802.11g CH1 2412TX

Readi

-
oo
L]
Wwa
34 0
— K

{dBuT)

Data no.

Lnt. pol.

101.5ZkFa

120V/60Hz

Emission
ng Level
(dBuWV/

278

HORIZONIAL

Limits Margin Remark

Fm) (dB)

[ WA S I B

n b

o

B T .

7.8
L2

Y SO LR VI WL PV )

[T FU R S T L R R

[ R PN F I L T PR ||

[ VR FU R WV AR PV ]
[T TR B F I )

P
s b
LS I ]

Lo

52
50
23

T4.00 -14.92 Feak
74.00 24.63 Feak
74.00 22.91 Feak
74.00 21.81 Feak
74.00 23.72 Feak
74.00 20.87 Feak

Remarks:

The emission lewels that are
limit are not reported.

20dB below

Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

the official
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FCC ID: REOSC-75JB

0 Level (dBuVim) Date: 2013-01-25 Time: 09:20:18

60

i L R

FCC PART 15C PEAK

= FCC PART 15C_AV
&

.l
[y

R e e g

1000

4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Data no. @ 2

Ant. pol. : VERTICAL

FCC FARRT 15C FERE

Temp:25.6" ;Humi:56%;Press:101.52kPa

int. Cakle Iamp Emis=z=zion
Margin Remark
(dB)

27.60 3 5 -16. Feak
31.28 3 .10 4. Feak
36.58 o 3 .36 0 23 Feak
38.33 11.52 32 34.60 Z.44 21 Feak
41.85 10.93 32. 32.75 52.57 21 Peak
4 g8 10.8 33 32.87 20.67 23 Feak

Remarks:

Emi=z=zion Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1301022

Page 46 of 177



FCC ID: REOSC-75JB

" Level (dBuVm)

Date: 2013-01-25 Time: 09:31:38

FCC PART 15C PEAK

1]

5 | FCCPART 15C AV

{
|

1000

lony

T S O o B o s I

[}
]
=
m
1

Mode : IEEE

From Rdapter

7800,

11200,

Frequency (MHz)

oGl
&
f=]
)

Takblet EC
Jex : DC 5V

TECT7102

Input AC

Data no.
Ant. pol.

120V/60H=z

Limits Margin
(d3uV/m) (d3uV/m)

18000

Remark
(dB)

1 27.8
2 31.3
3 36.5
4 38.3
5 38.2
8 41.6

1 O

6.67 34.12 88.35
12.07 31.80 37.33
11.57 31.8%3 34.58
11.52 32.01 34.51
10.85% 34.42 34.16
10.81 33.34 33.53

|
I

Lo
[}
Ly

Feak
Feak
Feak
Feak
Feak
Feak

[o%)

-

[ S5 ST R R T R
oy
oy k3 onow

I
[

n Level=

Antenna
1 levels that are

limit are not reported.

20dB belaow

Factor + Cable Loss - Lmp Factor + Eeading.
the official
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FCC ID: REOSC-75JB

0 Level {(dBuW/m)

Date: 2013-01-25 Time: 09:34:44

FCC PART 15C PEAK

60

- | FCC PART 16C AV

[A%]

Ta00.
Frequency (IMHz)

1000

Ant.

Taklet PC

DC 5V From Adapter Input AC

Test Mode : IEEE

Cakble
Lo=s
(dB)

Ant.
Factor
(dB/m)

Lo
Factor

Reading Lewvel
(dB) )

1 z .67 34.12 380.80 80.85
2 4 12.07 31.80 38.40 49.54
3 8 11.40 31.22 34.15 51.34
4 10 11.50 32.08 34.82 52.63
5 12 10.897 35.2% 35.00 49 .42
6 14328 10.582 32.88 32.88 52.56

Emission Lewvel= Antenna Factor +
The emission lewels that are

limit are not reported.

[R5

11200,

Data no.
pol.

120V/60Hz

Emission

Cakble Loss - Amp Factor +

20dE below the official

14600,

Margin Remark

id=)

Feak
.06 Feak
Feak
.37 Feak

= Feak
1.44 Feak

I
i
(e

L)

[ %)
o
o

i e

[ S ST VT S (S
|

Eeading.

18000
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FCC ID: REOSC-75JB

[ T B e Y e e B W

m
8]

M/

Test

[T L SV B

o

0 Level (dBuVim) Date: 2013-01-25 Time: 09:37:17

G0

Fredg. Factor

™
=
L
]
=}
[5i}

FCC PART 15C PEAK

c FCC PART 15C AV

1000 4400, 7800, 11200, 14600, 13000

Mode

Frequency (MHz)

3m Chamber Data no. : 282
7 . ITE

Ant. pol.

Taklet PC

W 5V From Adapter Input AC 120V/60H=z

Margin Remark
(dBE)

2.00 27.58 L B9 89.04 89.25 T74.00 -15.25 Feak
4.00 31.47 1z2.37 31 35.73 47.681 T74.00 26.33 Fezk
3.00 36.3% 11.57 31 34.49 50.73 T4.00 23.27 Feak
3.00 38.3% 11.50 32 34.20 52.01 00 z21.3% Fezk
)8 35.62 11.47 34 35.789 52.02 7 )0 21.98 Feak

40.45 10.%2 33. 32.83 50.8 T74.00 £23.14 Feak

1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBul/m) Date: 2013-01-25 Time: 09:39:11

FCC PART 15C PEAK

60

7 FCC PART 15C AV

[R5

1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

3m Chamber Data no. @ 283
3m ANT 1-18G Ant. pol. : HORIZOWNTAL

FCC PRRT 15C PERK

Temp:25.6"' ;Homi :56%;Press:101.52kPa

Input AC 120V/e60Hz

M/
Test Mode

nnt. Cakle Lmp Emis=zion
Fredq. Factor Loss Factor BReading Lewvel
(MHzZ) (dB/m) (dB) (dB) (dBuV) (dB f

1 6.86% 34.086 28 14.67

Z 12.23 31.8% 51.52 Z22.48 Feak
3 11.47 3 0 50.68 £3.34 Feak
4 11.50 32.08 52.41 21.58 Feak
5 0.94 35.23 48.76 Z5.24 Feak
3 22 32.7% 52.94 21.08 Feak

Bemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Los=s - Rmp Factor + Reading.
n lewvels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

Level {dBuY/m)

Date: 2013-01-25 Time: 10:05:37

FCC PART 15C PEAK

60

[ %]

= FCC PART 15C AV

umqu“”J“L“NLJwWHWNw;““ﬂh‘wwW*”J—ﬂWJWM*MMXMm4/EMmf

1000

L T T e T Y s B W

I

e

4400, 7800, 11200.
Frequency (MHz)
3m Chamber Data no.
3m ANT Ant. pol.

Taklet FC

From Adapter

Input AC 120V/&60H=z

Ant Cakle ZImp Emiz=ion

Factor 033 Factor Reading Lewvel Limits Margin Remark

(dB) (dB) (dBuV) (dBuV/m) J (dB)
1 27 @.84 3 -15.27 Feak
2 31. 11.84 3 : 21.24 Fezak
3 36. 11.55 3 3 22.14 Feak
4 38 11.50 3 3 22.45 Fezak
5 40.88 11.1& 3 3 21.83 Feak
] 40.28 4 3 3 23.18 Fezak

Femarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Lmp Factor + Reading.
2. The emission lewvels that are 20dB below the official

limit are not reported.

12000
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FCC ID: REOSC-75JB

" Level (dBuvim)

Date: 2013-01-25 Time: 10:10:15

FCC PART 15C PEAK

1]

o
(45 )
I

- | FCC PART 15C AV

i}

;mmﬁfﬂﬂvfﬂmﬂUmwwﬂﬁwﬁ;hWﬁhkxj;Hﬂ&%ugr\vaﬁfNMUJﬂLJM

1000 4400, 7500,

Frequency (MHz)

3m Chamber

3m ANT 1-1 Ant.
FCC PART 1:C
Temp:25.6";H
Tony

[ )
1
=
B

Taklet PC
DC 5V From Ldapter
TPCT102

Test Mode : IEEE

Input AC

Reading Lewvel
[dBuW)

1 )0 .60 6.64 3 3 g9.02
2 )0 .28 11.84 3 0 53.089
3 )0 .01 11.40 3 16 51.35
4 )0 .39 11.50 3 8 52.7%
5 )0 .68 11.20 3 ] 49.13
] )0 7T 10.82 3 ] 52.47

Antenna Factor +

1 Level=
lewvels that are
limit are not reported.

he emission

11200,

Data no.
pol.

120V/60H=z

Emis=ion

(dBuV/m) (dBuV,/m

Cakle Loss -
20dE below

14600, 18000

Lim Eemark

Margin
(dB)

7 -15 Feak
7 20.81 Peak
7 22.65 Peak
7 21.21 Peak
7 24,87 Peak
7 21.53 Peak

Bmp Factor + Reading.

the official

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level {dBulim) Date: 2013-01-25 Time: 10:23:42

FCC PART 15C PEAK

G0

5 4 5 | FCC PART 15C AV

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

3m Chanmber Data no. 298
3m ANT ( Ant. pol. @ HORIZCNIRL

m 0l
[zl
is
-

Temp:25.6" ;Humi:56%:Fress:101.52kPa

lony

Taklet PC
From Adapter Input AC 120V/&60H=z

Test MHode

Ant. Cakle Zmp Emission

Factor Loss Factor Beading Lewel Limits Margin Remark
(dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 27.60 .87 3 11 28.26 -15.28 Feak
2 31.37 12.07 3 15 51.99 22.01 Feak
3 36.68 3 13 51.118 22 .82 Feak
4 38.33 3 ] 232.80 21.20 Fezak
5 41.74 3 4 53.32 20.68 Feak
a 40.26 3 31.10 22.80 Fezak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Zmp Factor + Reading.

2. The emission lewvels that are 20dB below the offiecial
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBuW/m) Date: 2013-01-25 Time: 10;26:30

FCC PART 15C PEAK

60

7 FCC PART 15C AV

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)
Data no.

int. pol.

0% :;Fress:101.52kPa

Input AC 120V/60Hz

0 CHe 2437TX

int. Cakle Zmp Emission
Fredgq. Factor Losz Factor Reading Level Limits Margin Remark
n) (dBuV,/m) (dB)

1 27.680 6.67 34.12 B88.9% 8 -15.14 Feak
z 31.37 12.07 31.30 39.64 51.18 £2.82 Feak
3 36.58 11.60 31.97 34.45 50.686 £23.34 Feak
4 38.02 1l.64 32.06 33.41 51.01 22.98 Feak
5 35.2% 11.03 34.32 34.22 50.z22 23.78 Feak
6 41.80 10.%2 32.78 32.82 02.78 21.24 Feak

BEemarks: 1. Emi=ssion Lewvel= Lntenna Factor + Cabkle Loss - Amp Factor + EReading.
2. The emiszzion levels that are 20d4dE below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBu\/m)

60

Date: 2013-01-25 Time: 10:29:48

FCC PART 15C PEAK

= | FCC PART 15C AV

Mode

LwUwJwMvf”“;%“AJ“NWAHNHWM“ﬂWN’“M4vr“\”\;fﬁﬂn/ﬁhﬁﬂ

1000

FERE

Taklet EBC
DC BV From hdapter
TECT102

T oo

IEEE 802.11n

7200,

Input AC

11200. 14600.

Frequency (IMHz)

Data no.

int. pol.

Humi :56%;Press:101.52kPa

120V/60Hz

Emis=zion

Reading Lewvel Limits Margin Remark

[ S WU L% T B

o

.69 34.06
.29 31.85
11.40 31.22
52 3z2.01
.81 33.24
.82 33.34

(dBuV)  (dBuV/m) (dBuV/m)  (dE)
=g 59,65 —15.65 Peak
35 51.18 22.81 Feak
33 51.1%8 2z.:82 Peak
34 52.00 22.00 Peak
33. 52.83 21.37 Peak
3z, 50.55 23.45 Peak

Level= Antenna
2. The emission

limit are not reported.

lewvels that are

Factoxr + Cakle Loss - Amp Factor + Reading.
20dB below the official

12000

EST Technology Co.

,Ltd
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FCC ID: REOSC-75JB

0 Level (dBuVim)

Date: 2013-01-25 Time: 10:32:05

FCC PART 15C PEAK

G0

sl
o]
1

a1

= | FCC PART 15C AV

WWMWW

7800, 11200.
Frequency (MHz)

1000 4400. 14600,

%]
s}

Data no.

ite no 1 3m Chamber
= RIZONTAL

is. / Ant. : 3m ANT 1-12G 4ant. ol. : H
FCC PART 15 ELE

Ins. : Temp:25.6" ;Humi:56%:Press:101.52kPa

O

Taklet PC
DC 5V From Adapter

Input &AC 120V/60Hz

Test Mode : TEEE

Margin
/) (dB)

1 .58 .69 06 28 29 74.00 -15.09
Z 43 1Z.Z% as 4l. 53.35 74.00 20.65
3 .06 11.58 23 36.77 5Z.32 74.00 21.08
4 .65 11.353 39 34.43 0l.22 74.00 22.78
5 51 11.28 .68 34.02 51.13 74.00 22.87
8 71 10.92 .08 33.08 52.683 74.00 21.37

Remarks: 1.

The emission levels that are 20d4dB below
t reported.

the official

limit are no

Remark

Emiz=zion Lewvel= Antenna Factor + Cabkle Loss - Lmp Factor + Reading.

12000

EST Technology Co., Ltd

Report No.ESTE-R1301022

Page 56 of 177



FCC ID: REOSC-75JB

0 Level (dBuW/m)

Date: 2013-

01-25 Time: 11:05:47

FCC PART 15C PEAK

G0

7 FCC PART 15C AV

]

i
|

HMMN‘“%wVJHi””ﬁ””JNJ\h“&mw4hm~*/”‘ﬂj

1000 4400. 7200,

3m Chamkber
3m ANT
FCC PART

Temp:25.6" rHu

1 )

Taklet PC

M/N HE

SV From Adapter Input &AC

11200.
Frequency (IMHz)

Data no.

Test Mode : IEEE 802.11n HT40 CH1 2422TX

Ant. Cakle Amp

Freq. Factor Loss Factor EBeading Level

{MHz ) (dB/m)  (dB3) (d3)

o
i

Emission

[dBQ"

Ant. pol.

120V/6e0Hz

14600.

Limits Margin Remark

‘m) (dBu

‘mj  (dB

1 T.80 34.15 80.2
z 1.58 32.11 36.3
3 6.58 31.3%7 35.0
4 g.82 32.34 35.2
5 3 34.85 33.%8
& 11.89 33.14 33.4

[ S T VR ¥ o T W B

[WR I WY )

3

2.
49.
3.

in
s omoom D Ly e

[ S I Vsl

[

k3 onony
[a))

=]

e
1

[ R R I T S I

)
-

A
m m
m Im
oW
mom

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss

The emissio

lewels that are
t reported.

limit are no

20dB below

the

- Akmp Fa
ogfficial

ctor + Reading.

18000
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FCC ID: REOSC-75JB

120 Level (dBuV/m) Date: 2013-01-25 Time: 11:10:40

FCC PART 15C PEAK

60

) : & FCC PART 15C AV

CT T e I Mt S PP

[

1000 4400, 7200, 11200, 14600, 18000
Frequency (MHz)

3m Chanber Data no. : 3

3m BANT Ant. pol. : HORIZONTAL
FCC PART EAK
Temp:25.6" ;Humi:56%,Press:101.52kPa

1Oy

Tablet FC
DC 5V From fAdapter Input AC 120V/60H=Z
TBCT102

IEEFE 802 n HT40 CH1 2422TX

802.11n HT40 CH1 2422T

1 27.80 15 B835.78 15.8

2 31.56 2 32.06 35.27 37 . T74.00 26.68 Feak
3 36. 31.45 35.03 al. 74.00 22.33 Feak
4 38 32.08 34.78 52, 74.00 21.43 Feak
5 35.13 3 4 48 T74.00 25.01 Feak
g IZ.828 3 2 52 74.00 21.186 Feak

Eemarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBuV/m)

Date: 2013-01-25 Time: 11:22:52

FCC PART 15C PEAK

60

- i FCC PART 15C AV

[£5)

%uwﬂfﬁﬂvﬂwhduvwmmvmﬂ"uuwHHﬂﬂﬂmwﬁﬁfﬁ“H*%nhujh”wﬂfwﬂJ

1000 7800,

11200. 14600,

Frequency (MHz)

Taklet PC

DC 5V From Adapter Input AC

Test Mode IEEE 8202.11n HT40 CH4 2437IX

Factor Loss
[dB/m) [dB)

1 60 6.87 12 B835.34
2 .56 12.55 32.08 35.98
3 .54 11.56 32.04 35.1é
4 3% 11.50 32.08 35.25
5 T4 12 34.86 35.1%8
] 31.48 1 56 34.1%8

Level= Antenna
levels that are
limit are not reported.

Emis=sion
The emission

Remarks: 1.

3m Chamnber Data no. 312
3m AWNT 1-18G Ant. pol. @ VERTICAL
FCC PARRT 1 PEAK

Temp:25.6";Humi:56%;Press:101.52kFa

120V/60H=

74.00 -15.4% Feak
74.00 25.397 Feak
74.00 22, Feak
74.00 20. Feak
74.00 22, Feak
74.00 20. Feak

Factor + Cakle Loss - Amp Factor + BReading.
20d8 below

the official

18000
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FCC ID: REOSC-75JB

0 Level (dBuV/m) Date: 2013-01-25 Time: 11:28:49

FCC PART 15C PEAK

60

_ 5 FCC PART 15C AV

'Mwmw

:

e

1000 4400, T800. 11200. 14600, 13000
Frequency (MHz)

3m Chamber Data no. @ 313
3m ANT 1-18G Ant. pol. @ HORIZONTAL

FCC PART 15C FEAK
Temp:25.6" ;Humi:56%; Press:101.52kPa

lony

Taklet EC
DC 5V From Adapter Input AC 120V/&60H=z

Int. Cakle ZImp Emis=ion
Freg. Factor Loss Factor Reading Level Limits Margin Remark
(HHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 24 27 6.87 34.12 3 -1l6.33 Feak
z 52 31.70 12,25 32.EZZ2 28 25.74 Feak
3 T4 36.58 1l.60 31.87 51.10 £2.30 Feak
4 59 38.14 1l.81 31.76 52.53 21.47 Feak
5 13z 35.54 T 34.78 50.79 £23.21 Feak
6 146 41.42 10.81 33.82 53.10 20.30 Feak

Bemarks: 1. Emission Level= Rntenna Factor + Cakle Loss - Lmp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

Level
0

[dBul/m)

Date: 2013-01-25 Time: 11:31:52

FCC PART 15C PEAK

G0

g FCC PART 15C AV

%W4,Mww4E“Jﬂﬂﬁ%JJWUNdv¢ﬁ”1¢¢wpﬂf*a”ﬁMWﬂM“hvﬂmﬂ“fgkﬂw
fadr]

1000

Mode

[T FEI S I )

7800. 11200.
Frequency (MHz)

Ant. pol.

Taklet PC

DC 5V From Adapter Input AC 120V/&60H=z

Data no. @ 31

14600. 12000

Ant il Emission

Factor Factor Reading Level Limits Margin Remark
(dB/m) (dE) [(dBuV) (dBuV/m) (dBuV/m) (dB)

27.59 .08 89.50 89.67 -15.67 Feak
31.70 .22 35.97 47.70 26.30 Feak
36.52 .95 35.32 21.45 22.55 Feak
37.89 .21 35.23 52.51 21.49 Feak
39.74 96 34.87 51.13 22.87 Feak
41 0 .74 3 22.08 21.42 Feak

oo

Factor + Cable Loss
20dB below the

Lewvel= Rntenna
The emission lewels that are
limit are not reported.

- Rmp Factor + Reading.
official
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FCC ID: REOSC-75JB

0 Level (dBuVim) Date: 2013-01-25 Time: 11:35:04

FCC PART 15C PEAK

60

g : FCC PART 15C AV

4 L G

UWWWW

1000 4400, 7800, 11200. 14600. 12000
Frequency (MHz)

3m Chankber Data no. 15
3m ANT 1-18 Ant. pol. VERTICLL

Temp:25.6"' Humi:56%;Pres2:101.52KkPa

DC 5V From Adapter Input AC 120V/60H=z

Limits Margin Remark
({MH=) {dB/m) (dBE) [dB) {dBuV) (dBuV/m) (dBuV/m) [dB)

1 £452.00 27.5%8 6.67 34.08 79 B8.96 74.00 -14.898 Feak
e 5083.00 31.58 12.51 3z2.11 63 47.61 74.00 26.3% Feak
3 T7324.00 36.55 11.57 31.8% .85 51.08 74.00 22.82 Feak
4 8684.00 37.32 11.45 32.43 .69 53.03 74.00 20.897 Feak
) 0418.00 38.83 11.36 32.56 87 82.50 74.00 21.50 Feak
& 13869.00 41.12 11.06 34.44 .68 5Z2.40 74.00 21.80 Feak

Eemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Imp Factor + Reading.
The emission lewvels that are 20dB bkelow the official

limit are not reported.

[
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FCC ID: REOSC-75JB

18000-25000 MHz
0 Level (dBuW/m) Date: 2013-01-25 Time; 09:06:29

FCC PART 15C PEAK

60

FCC PART 15C AV

1WWMWW

18000 19400. 20800. 22200. 23600, 25000
Frequency (MHz)

3m Chamnkber Data no.
3m ANT ABOVE 1 Ant. pol.
FCC PRRT 15C PELE

Temp:25.6" ;Humi : 56%;Press:101.52kPa

Tablet PC
DC 5V From Adapter Input AC 120V/60H=
TFCT102

IEEE 802.11b CHl1 2412TX

Ent. Cable Amp Emis=zion
Fredg. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4¢.02 19.87 36.34 1&.80 46.35 T4.00 27.65 Feak
P 45.69 21.64 33.27 17.0 51.12 T4.00 Z2.EE Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBu\im)

Date: 2013-01-25 Time: 09:08:45

FCC PART 15C PEAK

G0

FCC PARIT 15C AY

0 13000 18400, 20800. 22200, 23600. 25000
Frequency (MHz)
3m Chamber Data no. 271
3m ANT LBVOE 18G Ant. pol. HORIZONTAL

FCC FRERT 15C FERE

Temp:25.6";Humi:56%;Pres=s:101.52kPa

Takler PC
DC 5V From ARdapter Input &C

est Mode

Int. Cakle LRmp
Fredq. Factor Loss Factor R
(MH=z) (dB/m]} (dB) (dB)

Margin Remark
(dB)

Femarks: 1. Emission Lewel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBu\im) Date: 2013-01-25 Time; 09;10:09

FCC PART 15C PEAK

60

FCC PART 15C AV

EM

12000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. @ 272
3m ANT ABWVOE 180G Ant. pol. : HORIZONTAL

FCC PART 15C PERE
Temp:25.6" )Humi:S56%;Pres=s:101.52kPa

lony

Taklet PC
SV From Rdapter Input AC 120V/60H=z

Test Mode : IEEE 802.11b CH6 2437TX

Fredq. Factor Loss Factor R
(MH=) {dB/m) [dB) (dB)

Margin Remark
(dE)

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
T 1 lewvels that are 20dB below the pfficial
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FCC ID: REOSC-75JB

0 Level {(dBuW/m) Date: 2013-01-25 Time: 09:12:28

FCC PART 15C PEAK

80 FCC PART 16C AV

W

o]

0 18000 19400, 20800, 22200, 23600, 25000

Frequency (MHz)

3m Chanmber Data no.

Ant. pol.

3m ANT ABOVE
FCC PART 15C B
Temp:25.6" ;Humi:56%;Pre=s=s:101.52kPa

lony

Taklet PC
DC 5V From Adapter Input AC 120V/&0H=z

mord o e m

o

Test Mode

Lnt. Cakble Amp Emi=z=ion
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=) (dB/m) (dB) ] (dBuV) (dB f
1 20023 416.10 19.69 45
2 22109 45.72 20.63 48

Eemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + EReading.
2. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level {(dBuV/m)

Date: 2013-01-25 Time: 09:14:39

FCC PART 15C PEAK

60

FCC PART 15C AV

£

Ay ettt

[ﬁﬂww_ﬂyﬂhwaMqquwwﬂMW*J““**““Jv_Au‘ﬂﬂv

18000

S5ite no.
Dis. Ant
Limit

Env. / Imns.
Engineer
ETUT

Test Mode

19400, 20800, 22200,

Frequency (MHz)

23600,

Data no. @ 2

Ant. pol.

3m Chanber

3m ANT ABOVE
FCC BART 15C FELREK

Temp:25.6" ;Humi:56%;Press:101.52kFPa

lony

Taklet PC

DC 7 From Adapter Input AC 120V/60H=z

TE 2

IEEE 802.11b CH11 2462TXH

int Cabkle Zmp Emis=sion

Factor Loss Factor EReading Level Limits Margin
{dB/m) [dB) (dB) {dBuV) (dBuV/m) (dB (dB)

25000

LI

Emis=sion

The emission

Factor + Cakle
20dB below

Level= Antenna

levels that are the official

limit are not reported.

Loss - Amp Factor + E
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FCC ID: REOSC-75JB

120 Level (dBuV/m) Date: 2013-01-25 Time: 09;16:57
FCC PART 15C PEAK
50 FCC PART 15C AV
1MWMLW
0 18000 18400, 20800, 22200. 23600. 25000
Frequency (MHz)
3m Chamkber Data no. : 275
3m LANT LBVOE 18G Ant. pol. : HORIZONTLAL

FCC PRRT 15C FERE

Temp:25.6" ;Homi : 56%;Press:101.52kPa

L T e O O R L e O

DC 5V From Rdapter Input AC 120V/60H=z

M/H T
Test Mode IEEE 802.11b CH11 2462TX

Remarks: 1. Emission Level= Antenna Factor + Cable Lo=ss - amp Factor + Reading.
The emission levels that are 20d4dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBuV/m) Date: 2013-01-25 Time: 09:49;39

FCC PART 15C PEAK

o0 FCC PART 15C AV

i’

EI1800[] 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Data nmo. : 286
Ant. pol. VERTICAL
sHumi:56%Press:101.52kPa
?abiet EC
DC 5V From Adapter Input AC 120V/60H=z
M/H
Test Mode
int. Cakle Amp Emi=z=zion
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) (dB/m) (dB) (dB) (dBuV) (dBuV/ 1 [dE)

REemarks: 1. Emission Level= Lntenna Factor + Cakle Loss - 4mp Factor + Reading.
The emission lewvels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1301022

Page 69 of 177



FCC ID: REOSC-75JB

0 Level (dBuW/m) Date: 2013-01-25 Time: 09:52:48

FCC PART 15C PEAK

50 FCC PART 15C AV

=]

i

20800, 22200, 23600,

Frequency (MHz)

18000 19400,

ite no. 3m Chamber Data na. : 287
is= Ant 3m ANT ABWVOE 18G Ant. pol. HORIZONTAL

FCC PART 15C FERE

nwv., J Ins. Temp:25.6" ;Humi:56%; Pres=:101.52kFPa
ngineer Tonvy

Takler PC

Fower DC 5V From Rdapter Input AC 120V/60H=z
M/H
Test Mode CH1 2412TX

Int Cakle Lmp Emi=z=zion
Factor Loss Factor Reading Lewvel Limits Margin Remark

(dBuV)  (dBuVim) (dBuVim)  (dB)

Factor + Cakle Loss - Imp Factor + Reading.
20dB bkelow the official

Antenna
lewvels that are
limit are not reported.

Emission Lewvel=

The emission

25000
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FCC ID: REOSC-75JB

0 Level (dBuv/m)

Date: 2013-01-25 Time: 09:55:02

FCC PART 15C PEAK

60

FCC PART 15C AV

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 288
3m LNT ABVOE 18G Lnt. pol. HORIZONTRL

FCC PART 15C PERE
Temp:25.6" ;Humi:56%,Press:101.52kPa

lony

Taklet EC

)C 5V From ALdapter Input AC 120V/60Hz
M/H : TBCT102
Test Mode : IEEE 802.11g CHE 2437TTX
ont Cakbkle LAmp Emiss=sion

Reading Lewvel

1. Emission

Level= Antenna

The emission lewels that are

limit are not reported.

20dB below

Factor + Cakle Loss - Lmp Factor + R
the official

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level (dBuVim)

Date: 2013-01-25 Time: 09:57:13

FCC PART 15C PEAK

60

FCC PART 15C AV

i

-1 AW
WMWW%M

t]180[][] 19400 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chanber Data no.
L1 G int. pol.

8% :Fress:101.52kFa

Taklet FC

DC 5V From ARdapter Input AC 120V/60H=z
TECT7102
Test Mode : IEEE 802.11g CH& 2437TX
int Cable ZIAmp Emi=z=zion
Freg Factor Loss Level Limits Margin ERemark
(MH=z) [dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/ (dB)

Lewvel= Antenna
levels that are

Emis=sion

The emiss=sion 20dE below

limit are not reported.

Factor + Cakle Loss - Amp Factor + Reading.
the official
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FCC ID: REOSC-75JB

" Level (dBu\m)

Date: 2013-01-25 Time: 09:59:26

FCC PART 16C PEAK

60

FCC PART 15C AV

.

E]11‘3000 19400, 20800, 23600, 25000
Frequency (MHz)
3m Chamker Data no. 290
3m BNT ABOVE 18G Bnt. VERTICAL

FCC FRRT 15C FERE

lony

Taklet PC

TFCT102

Test Mode + IEEE 802.11g CH11 2462TX
Ant. Cakle ZAmp Emi=s=sion
Factor Loss Factor Reading Lewvel
[dB/m) (dB) (dB) (dBuV) (dBuv/

Temp:25.6" ;Humi :56%;Pres=s:101.52kPa

DC 5V From Adapter Input AC 120V/60H=z

Limi
m) (dB

Margin Remark
(dB)

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + EReading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

(dB/m)  (dB) (d3)
30.12 35.82
21.32 33.64

0 Level {dBulim)

60

Date: 2013-01-25 Time: 10:02:35

FCC PART 15C PEAK

FCC PART 15C AV

18000

19400, 20800, 22200,
Frequency (MHz)
Data no.
aG Ant. pol.
FCC PAZRT 1 PELE

Temp:25.6" ;Humi:56%;Fress:101.52kPa

Taklet PC
DC 5V From Adapter Input AC 120V/60H=z

Ant. Cakle Zmp Emission

;%]
T3]

23600, 25000

HORIZONIAL

Factor Loss Factor Reading Lewvel Limits Marcgin Remark

(d3)

Di
Power
M/H
Test Mode
Freg
(MH=z)
2
Remarks: 1
2.

Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dE below the official

limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBu\/m)

Date: 2013-01-25 Time: 10:44:39

FCC PART 15C PEAK

60

FCC PART 15C AV

%ﬁwwww%wuﬂm,ﬂa,hqwq,*ﬂmuw

12000

mo oo

I
e

=
=

19400. 20800,

Frequency (IMHz)

3m Chamber Data no.
3m AWNT ABOVE 18G Ant. pol.

FCC PRRET 15C PELE
Temp:25.6" )Humi::56%Press:101.52kPa

lony
Taklet EBC
DC BV From hdapter

TPCT102

Input AC 120V/60Hz

TEEE £02.11n HTZ0 CH1 2412TX
Int Cakle Amp Emis=zion
Factor Loss Factor

r Reading Level

22200.

Limits
(dBuV/m) (dBuV/m)

23600.

Margin ERemark

(d=)

29.88 Feak
26.1% Feak

Emi=z=zion

The emission

Lewvel= Antenna Factor +

lewvels that are

limit are not reported.

Cakle Loss
20dB kelow th

- Bmp Factor + R
official

25000
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FCC ID: REOSC-75JB

" Level (dBuWim)

Date: 2013-01-25 Time: 10:48:48

FCC PART 15C PEAK

60

FCC PART 15C AV

|

18000 1

1ony

Tablet
DC

TFEFE

Hode

Test

FCC FRRT

Temp:25.6";

9400. 20800,

22200,

Frequency (MHz)

3m Chanmber
3m ANT ABVCOE 180G

C FERK

EC
From Adapter

Input &C

Data no.
pol.

Ant.

Humi:56%;Pre=ss:101.52kFa

11ln HTZ20 CH1 2412TX
Cable Rmp
Laoss Factor

120V/60H=

25000

Limits

Margin ERemark

(dB)

Ant.
Freg Factor
(MH=z) (dB/m)
21402.00 46.05
2 23369.00 45.87

Emission

The emiss
limit are

[N

(dB) (dB)
20.30 35.44
21.48 33.46

Level= Antenna

1 lewels that are
not reported.

Factor +
20dB below

Cable

Loss - Amp Factor + R

the official

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level (dBuVim) Date: 2013-01-25 Time: 10:52:01

FCC PART 15C PEAK

60

FCCPART 15C AV

1MW

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

Site no. ! 3m Chamber Data no. : 304
Di= Ant 3m ANT ABVOE 18G Ant. pol. : HORIZONTAL
Limit : FCC PRRT 15C PFELREK
Env. / Imns. : Temp:25.6" ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT : Takblet PBC
Power : DC 5V From Rdapter Input AC 120V/60H=
M/ 0
Te=st Mode 1ln HT20 CHe 2437TX
Ant. Cable Amp Emiss=ion
Factor Loss Factor BReading Lewvel Limits Margin Remark
[dB/m) [dB) [dB) ] ! !

Remarks: 1. Emission Lewvel= RAntenna Factor + Cable Loss - Amp Factor + BReading.
1 levels that are Z20dE below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBulim)

Date: 2013-01-25 Time: 10:55:11

FCC PART 15C PEAK

60

FCC PART 15C AV

=)

18000

19400. 20800.

22200. 23600.

Frequency (MHz)

3m Chamber

3m ANT RABCVE 138G
FCC PRRT 15C PELK

Data no.

Ant. pol.

Temp:25.6";Humi:56%;Press:101.52KPa

CHE

Input AC

120V/60Hz

2437TK

Ant Cakle Amp Emis=ion
Factor Loss Factor Reading Lewvel Margin ERemark
[dB/m) (dB) [dB) ) (dBus (dB)
1 )0 46.19 20.05 35.96 46.16 Feak
z )0 45.69 21.54 33.38 49,55 Feak
Bemarks: 1. Emission Lewvel= Antenna Factor 4+ Cakle Loss - Amp Factor + Reading.
2. The emission lewels that are 20dB below the official

limit are not reported.

25000
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FCC ID: REOSC-75JB

0 Lewvel (dBu\Vim) Date: 2013-01-25 Time: 10:58:22

FCC PART 15C PEAK

G0

FCC PART 15C AV

Frequency (MHz)

3m Chamnber Data no. : 306
3m ANT RABOVE 18G Ant. pol. : VERTICAL
FCC PART 15C PEARE

Temp:25.6";Humi:56%;Press:101.52kFPa

5V From Adapter Input AC 120V/60H=z

TPCT102

Test Mode : IEEE 802.11n HTZ20 CH11 2462TX
Ant. Cakle ILmp Emis=sion
Margin ERemark

Freq. Factor Loss Factor Reading Level
[HMH=z) [dB/m) (dB) (dB) )

1 46.07 20.30 35.44 18.03 48.96 74.00 25.04 Feak
Z 45.67 21.77 33.14 lo.o4 S0.94 74.00 23.08 Feak

Bemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.

18000 19400, 20800, 22200, 23600, 25000
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FCC ID: REOSC-75JB

0 Level {(dBu\W/m) Date: 2013-01-25 Time: 11:00:39

FCC PART 15C PEAK

60

FCC PART 15C AV

018000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)
3m Chamber Data no. : 307
3m ZNT ZE 123G ant. ol. : HORIZONTLL
FCC PARRT 1 PELE

Temp:25.6"

;Humi : 56%;Pre=s=s:101.52kPa

Tablet EBC
DC 5V From Adaprer Input AC 120V/60H=z

Test Mode : IEEE 802.11n HT20 CHI11 2462TX
Lnt. Cakle LRmp Emiz=ion
Fred. Factor Loss Margin Remark
[MH=) (dE/m) (dE) (dB)
1 16.08 25.85 Peak
2 45.67 23.686 Feak
Bemarks: 1. Emisszion Lewvel= Antenna Factor + Cakle Loss - hmp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBu\im)

Date: 2013-01-25 Time: 11:45:39

FCC PART 15C PEAK

60

1

.m~f+wﬂwﬂ*“*‘””*”FJJAMHMN#%J“J”HHH#Pq~MuﬁwMMM#AHWM“¢MV*MMh#~ﬂHﬁ

FCC PART 15C AV

il

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 318
3m LNT LBOVE 180G Ant. pol. VERTICLRL

FCC PRRT 15C PERE

Temp:25.6" ;Humi :56%;Press: 101

Takblet FC

DC 5V From Ldapter Input AC

Test Mode : IE 11ln HT40 CH1 2422TX
AntT. Cakle Amp Emission
Freg Factor Loss Factor Reading Lewvel
[MHz) {dB/m) {dB) (dB)

g Limits Margin
(dBuVW) (dBuV,/m) (dBuV/m)

Remarks: 1.

Emission Lewel= Antenna Factor
The emission lewvels that are

limit are not reported.

20dE below

+ Cakle Loss - Amp Factor +
the official

Eeading.

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level (dBuV/m)

Date: 2013-01-25 Time: 11:48:48

FCC PART 15C PEAK

60

FCC PART 16C AW

"—W

20800. 22200.
Frequency (MHz)

18000 19400,

Site no. 3m Chamber Data no.
Dis. Ant 3m LNT LBVCE 120G aint. pol.
Limit FCC PART 15C PELRK

Env. / Ins. Temp:25.6" ;Humi:S56%;Press:101.52kPa
Engineer Tony

E Tablet FC

Fo DC 5V From hdapter Input AC 120V/&60H=

TFCT102

M/N
Test

Hode

23600, 250

b
I

Antenna

Level=
lewvels that are
limit are not reported.

Femarks: 1. Emission

he emission 20dE below

0o

Factor + Cakle Loss - Amp Factor + Reading.
the offiecial

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level (dBuvim) Date: 2013-01-25 Time: 11:50:01

FCC PART 15C PEAK

60

FCC PART 16C AV

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. 320
3m ANT AEBVOE 188G Ant. pol. : HORIZONTAL
FCC PART 1:5C PERKE
Temp:25.6" ;Humi :56%;Pres=s:101.52kPa
Tony
Tablet EC
DC 5V From Adapter Input AC 120V/60H=
TBCT102

Test Mode : IEEE 802.11n HT40 CH4 2437TX
Ant. Cakle Imp Emiz=ion

Freq. Factor Loss Reading Lewvel Limits Margin Remark

(d2/m)  (dB) (dBuV) (dBuVim) (d3uVim)  (dB)

1 46.11 19.88 47.31 26.03 Feak
2 45.81 21.21 50.53 23.47 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBu\/m) Date: 2013-01-25 Time: 11:55:11

FCC PART 15C PEAK

60

FCC PART 15C AV

1MW
M

13000 19400, 20800, 22200,

Frequency (MHz)

23600,

25000

FCC FART 1:5C FERE

ony

Taklet FC

DC 5V From Ldapter
TECT1

Mode : IEEE

Ant
Fred. Factor
(MH=z) (dB/m)

Input AC

3m Chamber Data no. 321
3m ANT ABCOVE 188G Ant. pol. VERTICAL

Temp:25.6"' ;Humi :56%;Press:101.52kPa

120V/e0Hz

Margin Remark

4=

Lewvel= Antenna

Emission

The emission
limit are not reported.

Factor +
lewvels that are

Cakle Loss - hmp Factor +
20dE below the official

Eeading.

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

Test

60

" Level [dBu\/m)

Date: 2013-01-25 Time: 11:567:22

FCC PART 15C PEAK

FCC PART 15C AV

U18[]0[] 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 322
3m ANT ABCVE 188G Ant. pol. VERTICAL
FCC PART 15C PERKE
Temp:25.6"' ;Humi: 56%;Pres=s:101.52kFa
Tablet BC
DC 5V From Adapter Input AC 120V/&60H=
TPC7102
Hode TEEE 502.11n HT40 CH7 2452TX
Ant. Cable Amp
Freq. Factor Loss Factor R Margin Remark
(MH=) (dE/m) [dE) (dE) (dE)

1. Emission

Level= Antenna
The emission

limit are not reported.

20dB below

th

Factor + Cable Loss - Amp Factor + Reading.
levels that are

e official

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

0 Level (dBuV/m)

Date: 2013-01-25 Time: 12:00:39

FCC PART 15C PEAK

60

FCC PART 15C AV

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamnker Data no. 323
3m ANT ABVCE 188G Ant. pol. HORIZCHIAL

FCC PRRT 15C PERK

lony

Taklet PBC

Temp:25.6" ;Humi:56%;Press:101.52kPa

DC 5V From Adapter Input AC 120V/60Hz

TBCT102

TEEE 802.11n HT40 CH7 Z2452TX

Ant. Cakle ILmp Emis=zion
Freg Factor Loss Factor Reading Level
[MH=) (dB/m) (dB) (dB) [dBuV)

Limits Margin Remark
(dBuV/m) (dBuV/m)

BEemarks: 1. Emission Level= Antenna Factor
2. The emission lewvels that are

limit are not reported.

Cakle
20dB below

Loss - Amp Factor + Reading.
the official

EST Technology Co., Ltd

Report No.ESTE-R1301022 Page 86 of 177



FCC ID: REOSC-75JB

5. CONDUCTED SPURIOUS EMISSION

5.1. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power.

5.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions detected.

5.3. Test Result
PASS (The testing data was attached in the next pages.)
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FCC ID: REOSC-75JB

5.4. Test Data
Test Mode: IEEE 802.11b TX

CH1
b Freg/Channel
Mkrl 2.4141 GHz
ngali(lﬂ dBuVv #Atten 25 dB 110.5 dBuV Center Freq
2.37000000 GHz
Log
10
dB/ Start Freq
2.31000000 GHz
Stop Freq
DI | NS PPV STV T IR I RTINS Ve 2.43000000 GHz
89.7
dBpVv CF Step
12.0000000 MHz
Auto Man
Start 2.31 GHz Stop 2.43 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 12.43 ms (401 pts) Freq Offset

Marker Trace X Axis Amplitude 0.00000000 Hz

1 @) 2.4141 GHz 110.5 dBuV
2 Q) 2.4000 GHz 70.73 dBuV .
3 @ 2.3901 GHz 53.37 dBuV Signal Track
On Off

= Agilent

I Freg/Channel
Mkrl 2.4175 GHz
S:faliﬂ dBuv #Atten 25 dB 108.7 dBuV Center Freq
5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
DI NG SEUEVUI PSR YOl e s S W RPN SWeeNsw. 1 0.0000000 GHz
89.7
dBpv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 1) 2.4175 GHz 108.7 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

= Agilent
Mkrl 13.375 GHz
Ref 117 dBuV #Atten 25 dB 55.15 dBuV

Peak

Log

Center Freq
15.0000000 GHz

Freg/Channel

10
dB/

10.0000000 GHz

Start Freq

DI MWWWMWWWMM 20.0000000 GHz

89.7

Stop Freq

dBpVv CF Step
1.00000000 GHz
Auto Mag
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 13.375 GHz 55.15 dBpV
Signal Track
On Off

= Agilent

Mkrl 20.7250 GHz
Ref 117 dBuV #Atten 25 dB 53.78 dBuV
Peak
Log

Center Freq
22.5000000 GHz

I Freg/Channel

10
dB/

20.0000000 GHz

Start Freq

1 Stop Freq
89.7
dBpv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @) Freq 20.7250 GHz 53.78 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

= Agilent Freg/Channel
Mkrl 655.7 MHz

Ref 117 dBpV #Atten 25 dB 53.16 dBuV Center Freq

Peak 515.000000 MHZ
Log

10
dB/ | .t Start Freq

30.0000000 MHz

1 Stop Freq
5! JN (ST VRSSO SRUSUDS NSO EPUUHID NNV . W VSR W B | 0000000 GHz
89.7
dBpVv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 6] Freq 655.7 MHz 53.16 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

CH®6

35 Agilent Freg/Channel
Mkrl 544.1 MHz

Ref 117 dBpV #Atten 25 dB 53.39 dBuV Center Freq

Peak 515.000000 MHz

Log

10
DF]= Y A e s s s s B e e —— Start Freq

30.0000000 MHz

1 Stop Freq
][R VYRV UUUUUR FIVUUPS PRI ARSI S0 SR NIV ROV OWBRN.  | (0000000 GHz
89.7
dBpv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 544.1 MHz 53.39 dBpV
Signal Track
On Off

= Agilent

Carh)

Freg/Channel
Mkrl 2.4400 GHz
Es;&l? dBuV #Atten 25 dB 108.5 dBuV Center Freq
5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
89.7
dBpVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.4400 GHz 108.5 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

= Agilent Freg/Channel
Mkrl 13.425 GHz
nga;i? dBuVv #Atten 25 dB 55.85 dBuV Center Freq
15.0000000 GHz
Log
10
B —m——-rfFbV——F—F—— Start Freq
10.0000000 GHz
5 Stop Freq
DI WMW/MMM%WM 20.0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Mag
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @) Freq 13.425 GHz 55.85 dBpV
Signal Track
On Off

= Agilent

I Freg/Channel
Mkrl 24.9750 GHz
52;;17 dBpVv #Atten 25 dB 53.64 dBpuV Center Freq
22.5000000 GHz
Log
10
Start Freq
20.0000000 GHz
Stop Freq
25.0000000 GHz
CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 24.9750 GHz 53.64 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

CH11
= S Freg/Channel
Mkr2 2.478375 GHz
ngaiﬂ dBuVv #Atten 25 dB 56.14 dBuV Center Freq
2.47500000 GHz
Log
10
dB/ Start Freq
2.45000000 GHz
Stop Freq
DI A W SOV 0 50000000 GHz
89.7
dBpv CF Step
5.00000000 MHz
Auto Man
Start 2.45 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 2.464000 GHz 111.3 dBpV
p) 1 F 2.478375 GH 56.14 dBpV .
@ red ‘ ! Signal Track
On Off

= Agilent Freg/Channel
Mkrl 2.4625 GHz
Eg;&l? dBuV #Atten 25 dB 107.7 dBpV Center Freq
5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
DI NS 10.0000000 GHz
89.7
dBpVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 2.4625 GHz 107.7 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

= Agilent Freg/Channel
Mkrl 13.350 GHz
ngaii? dBuVv #Atten 25 dB 54.58 dBuV Center Freq
15.0000000 GHz
Log
10
B —m——-rfFbV——F—F—— Start Freq
10.0000000 GHz
Stop Freq
5 R SN VU RSO 1B, 5w FuUS U SOV AUV DU BRI () 0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Mag
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 13.350 GHz 54.58 dBpV
Signal Track
On Off

35 Agilent IFreq/ChanneI
Mkrl 21.3375 GHz

ngaiﬂ dBuV #Atten 25 dB 53.54 dBpV Center Freq
22.5000000 GHz

Log

10

s EPEeEt——t—1—r— Start Freq
20.0000000 GHz

1

89.7

Stop Freq
000000 GHz

dBpV CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @) Freq 21.3375 GHz 53.54 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

Mkrl 849.7 MHz
Ref 117 dBpV #Atten 25 dB 53.93 dBuVv

Peak 515.000000 MHz
Log

Center Freq

= Agilent Freg/Channel

10

dB/ | .t Start Freq
30.0000000 MHz

1

Stop Freq

89.7

dBpVv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 ) Freq 849.7 MHz 53.93 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

Test Mode: IEEE 802.11g TX
CH1
== Agilent

Ref 117 dBuV
Peak

Log

10

#Atten 25 dB

Start 2.31 GHz
#Res BW 100 kHz

1 0
2 0
3 (€

)

== Agilent
Ref 117 dBuV #Atten 25 dB
Peak

Log

10

daB/

DI
89.7
dBuVv

Start 1 GHz
#Res BW 100 kHz

1 1) Freq

#VBW 300 kHz

Marker Trace X Axis

2.4195 GHz
2.4000 GHz
2.3901 GHz

#VBW 300 kHz

Marker Trace Type X Axis
2.4175 GHz

Freg/Channel
Mkr3 2.3901 GHz
952 dBLY N S oe
> 2.37000000 GHz
Start Freq
2.31000000 GHz
Stop Freq
2.43000000 GHz
CF Step
12.0000000 MHz
Auto Man
Stop 2.43 GHz
Sweep 12.43 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
104.3 dBuV
71.91 dBuV .
55.2 dB;V Signal Track
On Off

Freg/Channel

Mkrl 2.4175 GHz

104.2 dBLV Center Freq

5.50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
W 10.0000000 GHz

CF Step

900.000000 MHz
Auto Man

Stop 10 GHz
Sweep 932.4 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
104.2 dBpV
Signal Track
On Off

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

= Agilent Freg/Channel
Mkrl 14.100 GHz
ngai.l? dBuVv #Atten 25 dB 54.54 dBuV Center Freq
15.0000000 GHz
Log
10
B/ ——mFM—mF—F—F—F———————— Start Freq
10.0000000 GHz
~ Stop Freq
DI MWMWW%M 20.0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Mag
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 14.100 GHz 54.54 dBuV
Signal Track
On Off

el IFreq/ChanneI
Mkr1l 20.7000 GHz
ESL&17 dBuVv #Atten 25 dB 53.78 dBuV Center Freq
22.5000000 GHz
Log
10
P 1 5 e e e e —— — — Start Freq
20.0000000 GHz
1 Stop Freq
89.7
dBpV CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 20.7000 GHz 53.78 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Ref 117 dBpV

Peak
Log
10
daB/

89.7
dBuV

Start 30 MHz

#Res BW 100 kHz
Marker Trace

1

@

#Atten 25 dB

Type

CF Step

97.0000000 MHz
Auto Man

Stop 1 GHz
#VBW 300 kHz _ Sweep 100.5 ms (401 pts) Freq Offset
X Axis Amplitude 0.00000000 Hz
Freq 602.3 MHz 53.51 dBuV
Signal Track
On Off

Mkrl 602.3 MHz
53.51 dBuV

Center Freq
515.000000 MHz

Freg/Channel

30

Start Freq
.0000000 MHz

Stop Freq

EST Technology Co., Ltd
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FCCID:R

EOSC-75JB

CH6
- Agilent

Freg/Channel
Mkrl 607.2 MHz
Ref 117 dBuV #Atten 25 dB 53.17 dBuV

Peak Center Freq

515.000000 MHz

Log

10
1= A e e s s s s s —— Start Freq
30.0000000 MHz

1 Stop Freq
89.7

dBuv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz _ Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 607.2 MHz 53.17 dBpV
Signal Track
On Off

== Agilent

Freg/Channel
Mkrl 2.4400 GHz
ngal:(LlY dBuVv #Atten 25 dB 101.7 dBuV Center Freq
5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
DI o 10.0000000 GHz
89.7
dBpVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 2.4400 GHz 101.7 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent
Mkrl 15.075 GHz
Ref 117 dBuV #Atten 25 dB 54.57 dBuV

Peak

Log

Center Freq
15.0000000 GHz

Freg/Channel

10
dB/

10.0000000 GHz

Start Freq

89.7

Stop Freq

dBuv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 15.075 GHz 54.57 dBpV
Signal Track
On Off

- Agilent

Mkrl 21.0500 GHz
Ref 117 dBuV #Atten 25 dB 53.8 dBuVv
Peak
Log

Center Freq
22.5000000 GHz

I Freg/Channel

10
dB/

20.0000000 GHz

Start Freq

1 Stop Freq
/I SNUUEA RS, SSvsr SESSVIN ARSI DESUIN ST WAUH VSV PRSUUOR B - ()())((00 GHz
89.7
dBpV CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 21.0500 GHz 53.8 dBuV
Signal Track
On Off

EST Technology Co., Ltd Report No.ESTE-R1301022

Page 100 of 177



FCC ID: REOSC-75JB

CH11
- Agilent

Freg/Channel
Mkr2 2.483500 GHz
Ref 117 dBuV #Atten 25 dB 55.62 dBuV

Peak " Center Freq

2.47500000 GHz

Log

10
dB/ Start Freq
2.45000000 GHz

Stop Freq
]| ww 2.50000000 GHz

89.7

dBuVv CF Step
5.00000000 MHz
Auto Man
Start 2.45 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 5.18 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 2.464500 GHz 105 dBpV
2 (1) Freq 2.483500 GHz 55.62 dBuV Signal Track
On Off

== Agilent

Freg/Channel
Mkrl 2.4625 GHz
ngal:(Ll? dBuVv #Atten 25 dB 101.6 dBuV Center Freq
1 5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
DI PPN SNIVIITIE SV ISV IRWES ARV VB S AR AR 10.0000000 GHz
89.7
dBuVv CF Step
900.000000 MHz
Auto Mag
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 (1) 2.4625 GHz 101.6 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Freg/Channel
Mkrl 13.875 GHz

Ref 117 dBuV #Atten 25 dB 54.52 dBpV

Peak Center Freq

15.0000000 GHz

Log

10
B/ ——mFM—mF—F—F—F———————— Start Freq
10.0000000 GHz

Stop Freq
SN[ 20.0000000 GHz

CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 13.875 GHz 54.52 dBuV
Signal Track
On Off

- Agilent

I Freg/Channel
Mkrl 20.6625 GHz

Ref 117 dBuV #Atten 25 dB 54.51 dBuV
Peak

Log

10

P = A s s s s ——————— ——— Start Freq
20.0000000 GHz

Center Freq
22.5000000 GHz

1 Stop Freq
DI WNWW 25.0000000 GHz

89.7

dBuv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 20.6625 GHz 54.51 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Ref 117 dBpV

Peak
Log
10
daB/

1

89.7
dBuV

Start 30 MHz

#Res BW 100 kHz
Marker Trace

1

@

#Atten 25 dB

Mkrl 866.6 MHz
53.02 dBuV

515.000000 MHz

Freg/Channel

Center Freq

30.0000000 MHz

Start Freq

Stop Freq

Stop 1 GHz

#VBW 300 kHz ~ Sweep 100.5 ms (401 pts)

Type

X Axis Amplitude 0.00000000 Hz
Freq 866.6 MHz 53.02 dBpV
Signal Track
On Off

97.0000000 MHz
Auto Mag

CF Step

Freq Offset
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FCC ID: REOSC-75JB

Test Mode: IEEE 802. 11n HT20 TX
CH1
== Agilent

Freg/Channel

Mkr3 2.3901 GHz
Ref 117 dBuV #Atten 25 dB 62.4 dBpV

Peak Center Freq

5 2.37000000 GHz
Log
10
dB/ Start Freq
2 2.31000000 GHz
3
B Stop Freq
DI T W 2.43000000 GHz

89.7
dBpv CF Step
12.0000000 MHz
Auto Man
Start 2.31 GHz Stop 2.43 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 12.43 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 ) 2.4132 GHz 104.7 dBuV
2 1 . . 1
;. ® 23901 GHe Sa oy Signal Track
On Off

- Agilent

Freqg/Channel
Mkrl 2.4175 GHz

Ref 117 dBpV #Atten 25 dB 100.9 dBuV

Peak

Log

10

dB/ Start Freq

1.00000000 GHz

Center Freq
5.50000000 GHz

Stop Freq
DI NN e Y ST NI VN | ().0000000 GHz
89.7
dBuv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 1) 2.4175 GHz 100.9 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

gt Freg/Channel
Mkrl 13.925 GHz
Ref 117 dBuV #Atten 25 dB 54.86 dBuV

Peak Center Freq

15.0000000 GHz

Log

10
B/ ——mFM—mF—F—F—F———————— Start Freq
10.0000000 GHz

Stop Freq
89.7

dBuv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 ) Freq 13.925 GHz 54.86 dBuV
Signal Track
On Off

Freg/Channe

Mkr1l 20.6500 GHz
Ref 117 dBuV #Atten 25 dB 53.72 dBuV
Peak
Log
10
= e e e s S e ———r— Start Fre
20.0000000 C

Center Fre
22.5000000 C

1 Stop Fre
) N SNV ¥, SUUUN NP IS ST SN SUUUUN SN SRS SRS - ()00 00 C
89.7 .
dBpV CF S

500.000000 N
Auto

Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offse
Marker Trace Type X Axis Amplitude 0.00000000
l (1) Freq 20.6500 GHz 53.72 dBpV —_——
Signal Tra
On
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FCC ID: REOSC-75JB

== Agilent

Ref 117 dBpV

Peak
Log
10
daB/

1 Stop Freq
o A PSRN NSNS NESUNO! U (FUSTU NS DUV BT SR NN | 00000000 GHz
89.7
dBuV CF Step

Start 30 MHz

#Res BW 100 kHz
Marker Trace

1

@

#Atten 25 dB

Mkrl 784.2 MHz
52.68 dBuV

515.000000 MHz

Freg/Channel

Center Freq

30.0000000 MHz

Start Freq

Stop 1 GHz

#VBW 300 kHz ~ Sweep 100.5 ms (401 pts)

Type

X Axis Amplitude 0.00000000 Hz
Freq 784.2 MHz 52.68 dBuV
Signal Track
On Off

97.0000000 MHz
Auto Mag

Freq Offset
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FCC ID: REOSC-75JB

CH6
- Agilent

Freg/Channel

Mkrl 847.2 MHz
Ref 117 dBuV #Atten 25 dB 52.69 dBuV
Peak
Log

Center Freq
515.000000 MHz

10
1= A e e s s s s s —— Start Freq
30.0000000 MHz

1 Stop Freq
(o) I RV VPSS SO\ GGV NN SURVIUU IUU I S| 1 00000000 GHz
89.7
dBuVv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 847.2 MHz 52.69 dBuV
Signal Track
On Off

== Agilent

Freg/Channel
Mkrl 2.4400 GHz
ngal:(Ll? dBuVv #Atten 25 dB 105 dBuV Center Freq
5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
89.7
dBpVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 ) 2.4400 GHz 105 dByV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent
Mkrl 12.650 GHz
Ref 117 dBuV #Atten 25 dB 54.18 dBuV

Peak

Log

Center Freq
15.0000000 GHz

Freg/Channel

10
dB/

10.0000000 GHz

Start Freq

1
TR VSR RSN PN SFCGOu S SR VNS IO ISR PV () 0000000 GHz

89.7

Stop Freq

dBuv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 12.650 GHz 54.18 dBpV
Signal Track
On Off

- Agilent

Mkrl 22.1625 GHz
Ref 117 dBuV #Atten 25 dB 54.32 dBuV
Peak
Log

Center Freq
22.5000000 GHz

I Freg/Channel

10
dB/

20.0000000 GHz

Start Freq

1 Stop Freq
5 I UUREYS WUSNGP FSUVR AV SUU SO IV DDA S SIS - ()00 GHz
89.7
dBpV CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 22.1625 GHz 54.32 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

CH11
- Agilent

Freg/Channel
Mkrl 2.465750 GHz
Ref 117 dBuV #Atten 25 dB 105.1 dBuV

Peak - Center Freq

2.47500000 GHz

Log

10
dB/ Start Freq
2.45000000 GHz

M Stop Freq
] w2 50000000 GHz

89.7

dBuVv CF Step
5.00000000 MHz
Auto Man
Start 2.45 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 5.18 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 2.465750 GHz 105.1 dBuV
2 (1) Freq 2.483500 GHz 60.4 dBpV Signal Track
On Off

== Agilent

Freg/Channel
Mkrl 2.4625 GHz
ngal:(LlY dBuVv #Atten 25 dB 103.1 dBuV Center Freq
L 5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
89.7
dBuVv CF Step
900.000000 MHz
Auto Mag
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 (1) 2.4625 GHz 103.1 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent
Mkrl 14.225 GHz
Ref 117 dBuV #Atten 25 dB 54.69 dBuV

Peak

Log

Center Freq
15.0000000 GHz

Freg/Channel

10
dB/

10.0000000 GHz

Start Freq

Stop Freq

89.7

dBuv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 14.225 GHz 54.69 dBpV
Signal Track
On Off

Mkr1l 20.6750 GHz
Ref 117 dBuV #Atten 25 dB 54.54 dBuV
Peak
Log

22

Center Freq
.5000000 GHz

I Freg/Channel

10

dB/
20

.0000000 GHz

Start Freq

89.7

.0000000 GHz

Stop Freq

dBuv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 20.6750 GHz 54.54 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Ref 117 dBpV

Peak
Log
10
daB/

89.7
dBuV

Start 30 MHz

#Res BW 100 kHz
Marker Trace

1

1 Stop Freq
(o] IR Y AU AU ANV AU . AUV S BN | 00000000 GHz
CF Step
97.0000000 MHz
Auto Man
Stop 1 GHz
#VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Type X Axis Amplitude 0.00000000 Hz
Freq 609.6 MHz 52.39 dBuV
Signal Track
On Off

@

#Atten 25 dB

Freg/Channel

Mkrl 609.6 MHz
52.39 dBuV

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz
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FCC ID: REOSC-75JB

Test Mode: IEEE 802. 11n HT40 TX
CH1
== Agilent

Freg/Channel
Mkr3 2.39015 GHz

Ref 117 dBuV #Atten 25 dB 62.53 dBpV Center Freq

Peak 2.38000000 GHz
Log
10
ey Start Freq
2.31000000 GHz

2

3
MMM Stop Freq
]| |FUVUUNY IR IV SRR & 2.45000000 GHz

89.7
dBpVv CF Step
14.0000000 MHz
Auto Man
Start 2.31 GHz Stop 2.45 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 14.5 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @ 2.41325 GHz 102 dBpV
2 @ 2.40030 GHz 69.06 dBuV .
3 @ 2.39015 GHz 62.53 dBuV Signal Track
On Off

= Agilent Freg/Channel
Mkrl 2.4175 GHz
E:;&l? dBuV #Atten 25 dB 101.8 dBpV St Hs
1 5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
DI SN SIS SUNSPSN NIV LTSSV AVEWARSIVA SRIGIWWY. 1 0.0000000 GHz
89.7
dBpV CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 1 2.4175 GHz 101.8 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Freg/Channel
Mkrl 13.225 GHz

Ref 117 dBuV #Atten 25 dB 54.19 dBpV

Peak Center Freq

15.0000000 GHz

Log

10
B/ ——mFM—mF—F—F—F———————— Start Freq
10.0000000 GHz

L . Stop Freq
89.7

dBuv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 13.225 GHz 54.19 dBpV
Signal Track
On Off

- Agilent

I Freg/Channel
Mkrl 21.1875 GHz

Ref 117 dBuV #Atten 25 dB 53.87 dBuV
Peak

Log

10

P = A s s s s ——————— ——— Start Freq
20.0000000 GHz

Center Freq
22.5000000 GHz

1 Stop Freq
| I DS PR W0+ JOUN SSVAN SUURIIN SUUU PPN NS ROVORE WS ())00000 GHz
89.7
dBpV CF Step

500.000005 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 21.1875 GHz 53.87 dBuV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Ref 117 dBpV

Peak
Log
10
daB/

1 Stop Freq
89.7
dBpVv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 @ Freq 374.4 MHz 54.64 dBpV
Signal Track
On Off

#Atten 25 dB

Freg/Channel

Mkrl 374.4 MHz
54.64 dBpV

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz
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FCC ID: REOSC-75JB

CH4
- Agilent

Freg/Channel
Mkrl 316.2 MHz

Ref 117 dBuV #Atten 25 dB 54.1 dBpV Center Freq

Peak 515.000000 MHz
Log
10
T e e e e e s s e —_— | Start Freq
30.0000000 MHz

Stop Freq
DI e VR VRN WINSVS VRS e wewawer | 1. 00000000 GHz
89.7
dBuVv CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 316.2 MHz 54.1 dBuV
Signal Track
On Off

== Agilent

Freg/Channel
Mkrl 2.4400 GHz
ngal:(Ll? dBuVv #Atten 25 dB 101.8 dBuV Center Freq
5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
DI SV NSV SV BRSSOV S i ey 1 0.0000000 GHz
89.7
dBpVv CF Step
900.000000 MHz
Auto Man
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 (1) 2.4400 GHz 101.8 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent
Mkrl 13.250 GHz
Ref 117 dBuV #Atten 25 dB 54.34 dBuV

Peak

Log

Center Freq
15.0000000 GHz

Freg/Channel

10
dB/

10.0000000 GHz

Start Freq

1 Stop Freq
VS NP UV Vo Sumayes S AOORN AU SRS WA >0 0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 13.250 GHz 54.34 dBpV
Signal Track
On Off

- Agilent

Mkrl 21.0875 GHz
Ref 117 dBuV #Atten 25 dB 54.06 dBuV
Peak
Log

Center Freq
22.5000000 GHz

I Freg/Channel

10
dB/

20.0000000 GHz

Start Freq

1 Stop Freq
5, J SUDYON BSSUEPYL" SV SN N SSUSE WOVSUN WESVS RO AW > (000 GH
89.7
dBpV CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 21.0875 GHz 54.06 dBuV
Signal Track
On Off

EST Technology Co., Ltd Report No.ESTE-R1301022

Page 116 of 177



FCC ID: REOSC-75JB

CH7
5 Agilent Freg/Channel
Mkr3 2.489150 GHz
E:L&l? dBuVv #Atten 25 dB 64.14 dBpuV Center Freq
1 2.46500000 GHz
Log
10
dB/ Start Freq
2.43000000 GHz
Stop Freq
DI | 2.50000000 GHz
89.7
dBuVv CF Step
7.00000000 MHz
Auto Man
Start 2.43 GHz Stop 2.5 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 7.252 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 @) 2.455725 GHz 102.7 dBuV
p) @) 2.483550 GHz 65.79 dBuV .
3 N 2.489150 GHz 64.14 dBuV Signal Track
On Off

== Agilent

Freg/Channel
Mkrl 2.4625 GHz
nga&l? dBuVv #Atten 25 dB 101.4 dBuV Center Freq
1 5.50000000 GHz
Log
10
dB/ Start Freq
1.00000000 GHz
Stop Freq
89.7
dBuVv CF Step
900.000000 MHz
Auto Mag
Start 1 GHz Stop 10 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 932.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1 (1) 2.4625 GHz 101.4 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Freg/Channel
Mkrl 13.375 GHz

Ref 117 dBuV #Atten 25 dB 54.52 dBpV Center Freq

Peak 15.0000000 GHz
Log

10
B/ ——mFM—mF—F—F—F———————— Start Freq

10.0000000 GHz

L Stop Freq
o R PUYSUR IS VUGS 5. SUUN s SSAUA SOOI SOV ISR BRI () 0000000 GHz
89.7
dBpVv CF Step
1.00000000 GHz
Auto Man
Start 10 GHz Stop 20 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 1.036 s (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 13.375 GHz 54.52 dBpV
Signal Track
On Off

- Agilent

I Freg/Channel
Mkrl 24.9750 GHz

Ref 117 dBpV #Atten 25 dB 53.24 dBpV Center Freq

Peak 225000000 GHz
Log

10
1= A e e s s s s s B —— Start Freq
20.0000000 GHz

Stop Freq
]| A i AN AW N A A AN AN AAAAAN AN AN NN A omcrnd M ANt AN A AT A e A 25.0000000 GHz
89.7
dBuv CF Step
500.000000 MHz
Auto Man
Start 20 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 (1) Freq 24.9750 GHz 53.24 dBpV
Signal Track
On Off
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FCC ID: REOSC-75JB

== Agilent

Ref 117 dBpV

Peak
Log
10
daB/

1 Stop Freq
89.7
dBuV CF Step

Start 30 MHz

#Res BW 100 kHz
Marker Trace

1

@

#Atten 25 dB

Mkrl 764.8 MHz
53.31 dBuV

515.000000 MHz

Freg/Channel

Center Freq

30.0000000 MHz

Start Freq

Stop 1 GHz

#VBW 300 kHz ~ Sweep 100.5 ms (401 pts)

Type

X Axis Amplitude 0.00000000 Hz
Freq 764.8 MHz 53.31 dBuV
Signal Track
On Off

97.0000000 MHz
Auto Mag

Freq Offset
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FCC ID: REOSC-75JB

6. BAND EDGE COMPLIANCE TEST

6.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

6.2. Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.3. Test Result
Pass (The testing data was attached in the next pages.)
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FCC ID: REOSC-75JB

6.4. Test Data

0 Level (dBuW/m)

Date: 2013-01-25 Time: 08:43:52

Fccpaafiv{

60

FCQ PART 15C

2

2300

Test Mode

2348, 2372,
Frequency (MHz)
Data no.

Ant. pol.

FCC PRART 13C FERE
Temp:25.6" ;Humi:56%; Pres=:101.52kFa

ony
Taklet PC

DC 5V From Rdapter Input AC 120V/&60H=z

Ant. Cakle Lmp Emiz=zion
Loss Factor Reading Lewvel

Limits

2396.

2420

i

W

Bl RS}
[ S LT LS R %)

5y
s
[

S LS I FE R Y]
o

[T Y

|

[ PRI LS )

L (n
m
m
W
-

Eemarks: 1.

{dB/m) (dB) (dB) (dBuV/m) (dBE
g8 27.73 6.56 34.23 34,25
0 27.64 6.62 34.19 34,67
o 27.61 6.62 34.18 47.74
4 27.60 6.64 34.15 26.31
Emission Lewvel= &Antenna Factor + Cakle Loss

£t reported.

Lmp Factor
The emission lewels that are 20dB below the official
limit are no

+ Reading.
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FCC ID: REOSC-75JB

0 Lewvel (dBuWim) Date: 2013-01-25 Time: 08:46:03

B0
FGQ PART 1§C AV

i

2300 2324, 2348, 2372, 2306, 2420
Frequency (MHz)

3m Chamber Data no. : 263

3m LWNT 1-18G Lnt. 0l. : HORIZONTAL
FCC PART 15C PELE
Temp:25.6" ;Humi : 56%:Press:101.52kFa

120V/60Hz

Test MHode

Ant. Cakle ZAmp Emis=zion
Fredqg. Factor Loss Factor BReading Level Limits Margin Remark
(MH=z) (dB/m) [dB) [dB) !
1 23 27.87 6.58 36.02 37.93 Peak
z Z3 27.64 6.62 37.30 36.63 Feak
3 24 27.81 6.62 51.73 2z2.22 Feak
4 24 4 27.80 6.64 BD.83 -15.92 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dB kelow the official
limit are not reported.
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FCC ID: REOSC-75JB

Level {
0

dBu\Vim)

Date: 2013-01-25 Time: 09:01:52

FCC PART 15C PEAK

60

FCC PART 15C AV

2450

w1

fH
Test

(o
-

Mode

T 02
IEEE 802.11b CH11 24&62TX
Int. Cakle Imp

Factor
(dB/m)

WV From Adapter

2470,

2430,

Frequency (MHz)

Factor
[dB)

Lass
(dB)

Input AC

{dBuv)

Data no.

Lnt. pol.

:101.52kPa

120V/60H=

Emis=sion

RBeading Lewel

Limits
(dBuV/m) (dBuV/m)

2490,

288
HORIZONIAL

Margin Remark
[dB)

[ ]

o 3. 19
1 S 1 H

-14.41 Feak
40.26 Feak
38.21 Feak

(MH=z)

1 2482.7

2 2483.5

3 2489.2
Remarks: 1
Z.

0 27.58
0 27.58
0 27.58
Emission

The emiss
limit are

Lewel= Antenna

T reported.

Factor
1 lewvels that are

Cable L
20dB below

ass Zmp Factor
the official

2500

+ Reading.

EST Technology Co., Ltd

Report No.ESTE-R1301022

Page 123 of 177



FCC ID: REOSC-75JB

0 Level (dBuVim) Date; 2013-01-25 Time: 09:04:46

FCC PART 15C PEAK

60

FCC PART 15C AV

2450 2460, 2470, 2480, 2480, 2500
Frequency {(MHz)

3m Chanmber Data no. @ 269
3m ANT 1-18G Ant. pol. WVERTICAL
FCC PLRT 15C PERE

Temp:25.6";F

1:58%;Press:101.52kPa

From Adapter Input AC 120V/60Hz

Test Mode

CH11 2462TX
Ant. Cakle Lmp Emi=z=ion
Fredg. Factor Lossz Factor Reading Lewvel Limits Margin Remark
(MH=z) (dE/m) (dE) (dE) (dBuV) (dBuV/m} (dBuV/m) (dE)
1 27.58 6.a3 89. 89.36 Feak
2 27.58 6.71 33. 34.03 Feak
3 27.58 6.73 34.91 35.19 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Bmp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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0 Level (dBu\v/m) Date: 2013-01-25 Time: 09:24:08

FCC PART 15¢ PEAK

60

- FCC HART 15C

WMWW{U}MM

2300 2326. 2352, 2378. 2404,
Frequency (MHz)
Data no.

Lnt. pol.

[ I s I I R e I

Taklet PBC

Input AC 120V/&60H=z
M/
Test Mode

2430

1 23 2T.67 £.860 34.20 46.26 46.33 27
i 23 27.84 6.62 34.1% 52.55 52.82 21
3 Z3 Z27.64 6.82 34.13 51.04 51.11 Z2
4 24 27.60 6.64 34.15 E7.94 88.03 -14

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Rmp Factor
lewvel=s that are 20dB below the official
limit are not reported.

+ Reading
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FCC ID: REOSC-75JB

o e

0 Level (dBuvim)

60

Date: 2013-01-25 Time: 09:28:27

FCC PART

] FCC PART 15C AV

‘11 PEAK

WWWWWWMMW |

2300 2352,

2378,

Frequency (MHz)

3m

MmOy
&
:r-l
B

Tabklet PC
From ARdapter

C 5V

M/ T 0z
Test Mode 02.11lg CH1 2412TX

Y SO W O I

o

k3 k3 B3 BRI OR3

1t .
Factor
(dB/m)

Cakble
Lo=ss
(dB)

Armp
Factor R
[dE)

354.86 27.70 6.58 34.22 45.
382.81 27.064 6.60 34.1% 51.
390.00 27.64 6.62 34.1% 58.
390.00 27.64 6.62 34.1% 46.
416.22 27.80 6.64 34.15 &88.

[ R T S T S B W R R |

Input AC

[T ST S

[o%)

Data no.
Ant. pol.

120V/

OH=z

Margin Remark
n) [dE)

28.90 Peak
22.08 Feak
17.59 Feak
T7.69 Lyerage

-14.681 Feak

Level= Antenna

Emi=s=sion

limit are not reported.

1 lewvels that are

20dE belpow the official

2430

Factor + Cakle Loss - Lmp Factor + Reading.

EST Technology Co., Ltd

Report No.ESTE-R1301022

Page 126 of 177



FCC ID: REOSC-75JB

Level (dBulim) Date: 2013-01-25 Time: 09:42:33

FCC PART 15C PEAK

o0 FCC PART 15C AY

- wMEWWWM

2450 2460. 2470. 2430, 2490, 2500
Frequency (MHz)

3m Chanber Data no. : 284

Lnt. ol. : HORIZONTLL

lony

Tablet FC
DC 5V From Adapter Input LRC 120V/60H=z

Test Mode : IEEE 802.11g CH11 2462TX

EnT. Cakle Amp Emission
Fredqg. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHz) [dB/m) [dB) [dB) (dBuV) (dBuV,/m) (dBuWV/m) (dB)

1 .35 27.5% 21 89.40 74.00 -15.40 Feak
Z .50 27.58 .02 51.28 7 22.72 Feak
3 .35 27.58 ] 46.51 7 27.4% Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emisszion levels that are 20dE below the official
limit are not reported.
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FCC ID: REOSC-75JB

0 Level (dBu\vim) Date: 2013-01-25 Time: 09:46:37

w FCC PART 16C PEAK

5 FCC PART 16C AV

W%WM

60

7

0 2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)

3m Chamber Data no. : 285
3m ANT 1-18G Ant. pol. : VERTICAL
LE C PER

Taklet PC
DC 5V From Rdapter Input AC 120V/&60H=z

Test Mode : IEEE 802.11g CH11 2462TX

Freg Bemark
(MH=z)
1 70 27.58 06 88.42 B8.&63 -14.63 Feak
2 .50 27.58 03 52.40 52.68 21.34 Feak
3 10 27.58 03 47.03 47 .31 26.6% Feak

Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

" Level (dBuvim) Date; 2013-01-25 Time: 10:16:54

(&1

FCC PART 150 PEAK

60 FCC PART 15C AV

2300 2326. 2352, 2378, 2404, 2430
Frequency (MHz)

5ite no. : 3m Chamber Data no. @ 294
Dis Ent 3 ANT 1-18G Ant. pol. @ VERTICAL
C PER
Ant. Cable Amp Emis=ion
Fredq. Factor Loss Factor Reading Lewel Limics Margin ERemark
[MHz) (dB/m) [dB) (dB) {dBuV) (dBuV,/m) (dBuV/m) [dB)
1 23 70 E.56 4z 31.05 Feak
e 23 .64 E.60 53 Z0.52 Feak
3 23 .64 E.62 57 16.98 Feak
: 23 .64 6.62 7 6.64 Lwerage
5 24 .60 E.64 89 -15.59 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 2048 below the official
limic are not reported.

EST Technology Co., Ltd Report No. ESTE-R1301022 Page 129 of 177



FCC ID: REOSC-75JB

0 Level {dBu\im) Date: 2013-01-25 Time: 10:20:30

in

FCC PART 150, PEAK

N

2 FCC PART 15C AV

Y
WM

60

2300 2326, 2352. 2378, 2404, 2430
Frequency (MHz)

Data no. 285
Ant. pol. HORIZONWTAL

Test Mode : IEEE 802.11n HTIZ20 CH1 2412TX
Ant. Cakle Amp Emis=ion

Freq. Factor Loss Factor EReading Lewvel Limits Margin ERemark
(MH=) (dB/m) (dB) (dB) (dBuV) (dBu¥V/m) (dBuV/m) (dB)

1 Z3 27.87 6.60 49.51 o8 Z4 Feak
Z £3 27.64 .82 53.12 13 20.81 Feak
3 23 27.64 £.82 59.13 Z0 14.80 Peak
4 Z 27.64 6.62 49.34 41 4.59 Rwverage
5 Z 27.60 6.64 88. B8.38 -14.38 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official
limit are not reported.

[o*]
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FCC ID: REOSC-75JB

0 Level (dBuW/m)

Date: 2013-01-25 Time: 10:36:41

FCC PART 15C PEAK

G0

\'\1‘.: FCC PART 15C AV

/

oot

2450

Test Mode

Fredgq.

(MHz

2460. 2470. 2480
Frequency (MHz)

3m Chanber Data no.
3m LNT Ant. pol.
FCC FART

Temp:25.6" ;Humi:S6%,Pres=2:101.52kFPa

lony

Tablet FC
DC 5V From ARdapter Input RC 12

IEEE 202.11ln HTZO0 CH1l1l 24962TX

Ant. Cakble ZAmp Emisz=ion

. 2490,

w

HORIZOWTIAL

Factor Loss Factor Reading Level Limits Margin ERemark

(d3/m)  (d3) (d=)

(d=)

2500

P
o

[ T LI PR ¥

n

[ S W (S B
1

k3 B3 RIORY RS
I

1
W

-1 ki in

oL

[ I I I T3]

27.58 6. 88 28.56
27.58 ] 6l 61.35
27.58 6.71 43 S0.23
27.58 6.71 53, 53.54
27.58 6.73 47 . 42.03

| SN %]

Emission Lewvel= Antenna Factor + Cable L

The emission levels that are 2048 below

limit are not reported.

aoss — Rmp Factor 4+ EReading.

the official
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FCC ID: REOSC-75JB

0 Level (dBuW/m)

Date: 2013-01-25 Time: 10:41:35

1
W\,\ FCC PART 15C PEAK
G0 2
é\' 1 FCC PART 15C AV
0 24580 2460 2470, 2480, 2490, 2500

Taklet EBC

DC 5V From hdapter

Input AC

Frequency (MHz)
Data no.

Lnt. pol.

120V/e0Hz

Emission
BEeading Lewel
(dBuV)

Limits
(dBuWV/m) (dBuV/

TECT
IE 11ln HT20 CHI1
Int. Cakle Zmp
Freg Factor Los=s Factor
(MH=z) (dB/m) (dB) (dE)
1 24 27.58 6.69
2 24 27.58 6.71
3 24 27.08 6.71
4 24 27.58 6.73

Margin Remark
™) (dB)
-13.57 Feak
16.39 Feak
5.98 Lyverage
21.88 Feak

Antenna

Remarks:

RSB

reported.

lewvels that are

B7.36
57.35
47.76
52.04
Factor

20

Lmp Factor + Reading.
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FCC ID: REOSC-75JB

0 Level (dBuvim)

Date: 2013-01-25 Time: 11:13:11

W FCC PART 15C|PEAK

60

FCC PART 15C AV

L

2360,
Frequency (MHz)

2300

Data no.

Ant. pol.

DC 5V From Adapter 120V/60H=

TECT102

Input AC

oo A mTAn e

23890,

2420, 2450

310

HORILZONIAL

IEEE 802.11n HT40 CH1 2422TX
Lnt Cakle Lnp Emis=ion
Factor Loss Factor Reading Level Margir Eemark
{dB/m) [dE) (dB) [dBuV) / [dE)
1 2 5 27.70 6.56 2 3 38.21 35.789 Feak
2 2 0 27.64 6,62 9 4 42 .48 31.52 Feak
3 2 5 27.81 6,62 18 4 49.76 24,24 Feak
4 2 0 27.60 6.64 15 & B7.56 -13.56 Peak
Eemarks: 1. Emisszion Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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FCC ID: REOSC-75JB

0 Level {dBuVim)

60

Date: 2013-01-25 Time: 11:18:38

FCC PART 15CIPEAK

FCC PART 15C AV

b,

2300

2330, 2360, 2390,
Frequency (MHz)
3m Cl Data no.
3m Ant. pol.
FCC PAR
Temp:25.6" ;Humi:56%,Pres=s:101.52kFa

lony
Taklet PC

YV From Zdapter Input AC 120V/&60H=z

2420,

La

VERLIILAL,

Test MHode 1ln HT40 CH1 2422TX
Ant Cakle Imp
Freg Factor Loss Factor Readi REemark
; (dB) (dB) (dBu
1 0.54 .23 11 Feak
2 6.82 13 & Feak
3 6.682 18 8 Feak
4 &.84 15 =] Feak
Remarks: 1. Emission Lewvel= Lntenna Factor + Cable Loss - Rmp Factor + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

2450
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FCC ID: REOSC-75JB

Level
0

{dBuVim)

Date: 2013-01-25 Time: 11:38:36

PRI

FCC PART 15C PEAK

60

FCC PART 15C AV

(95

g
|

2430

2500

2458, 2472, 2486,
Frequency (MHz)
Data no. 316
int. pol. VERTICAL

Emission
Eeading Lewel

(dBuv/m) (d=

I
o
|

[FVN S
[RS T L ¥ )
I

1,

[EER )
o

Limits Margin ERemark
[dB)

-13.62 Feak

33.55 Feak

31.70 Feak

Remarks: 1.

ko

Ant Cable Imp
Factor Loss Factor
(dB/m) (dE) (dB)
1 27.E58 6.863 4
0 27.58 6.71 1
9 27.58 6.73 0
E Level= Antenna
The emission lewvels that are

limit are not reported.

Factor + Cakle Loss - Amp Factor + Reading.
20dB below

the official

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

o Level (dBuV/m) Date: 2013-01-25 Time: 11:42:52

W FCC PART 16C PEAK

FCC PART 15C AV

60

2430 2444, 2458, 2472, 2486, 2500
Frequency (IMHz)

3m Chamber Data no. 317

3m ANT 1-18G ant. pol. : HORIZONTAL
FCC PRRT 15C PELEK
Temp:25.6" ;Humi : 56%;Pres=s:101.52kFa

lony

Taklet PC

DC Input AC 120V/&0H=z

IEEE 802.11n HT40 CHT 2452TX

Ant. Cakle Amp Emi=s=ion
Fredq. Factor Loss Factor Reading Level
[MH=z) [dB/m) [dE) [dB) (dBuV) (dBuv/

1 .88 27.5% 6.67 34 B8.72 -14.8% Feak
i .50 27.58 6.71 34 40.289 33.45 Feak
3 489.08 27.58 6.73 34 41.68 32.04 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: REOSC-75JB

7. 6dB Bandwidth Test

7.1. Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6dB

7.3. Test Result

EUT: Tablet PC
M/N: TPC7102
Test date: Jan.26, 2012 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth Limit
Test Mode CH (MHz) (KH2)
CH1 8.402 >500
11b CH®6 8.418 >500
CH11 8.304 >500
CH1 16.507 >500
11g CH®6 16.435 >500
CH11 16.473 >500
CH1 17.579 >500
11n HT20 CH®6 17.672 >500
CH11 17.801 >500
CH1 35.312 >500
11n HTO CH4 35.593 >500
CH7 35.218 >500
Conclusion : PASS
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FCC ID: REOSC-75JB

7.4. Test Data

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

_{5E Al IFrequhanneI
Ch Freg 2412 GHz Trig  Free Center Freq
Occupied Bandwidth _- 241200000 GHz
Start Freg
239200000 GHz
Ref 10 dBm Atten 20 dB
APeak Stop Freq
:;9 243200000 GHz
dBy i - CF Step
. " LW a4 00000000 MHz
Auto Ian
Freq Offset
Center 2.412 GHz LT ELEUN Pl 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep 5.154 ms (401 pts
. . Signal Track
Occupied Bandwidth . ik

14.9862 MHz

mit Freq Errar

Test CH6: 2437MHz
- Agilent

Y

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth I 1200000 GH:

Ref 10 dBm Atten 15 dB

2.43200000 GHz
CF Step
] 4.00000000 MHz

Start Freq
2.39200000 GHz

Auto Man
Freq Offset

Center 2.412 GHz ST EURRY(3F{ 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep

Occupied Bandwidth OccBW % Pur  99.00 % |[FNICIEIEE

14.9245 MHz xdB 6008
Transmit Freq Error -67.009 kHz
x dB Bandwidth 8.418 MHz
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FCC ID: REOSC-75JB

Test CH11: 2462MHz

i Agilent

——

Ch Freq 2.437 GHz

Trig Free

Center Freq
Occupied Bandwidth _- 2.43700000 GHz
Start Freq
2.41700000 GHz
Ref 10 dBm Atten 15 dB
#Peak Stop Freq
Log 2.45700000 GHz
10
ds/ CF Step
4.00000000 MHz
Auto Mag
Freq Offset

Center 2.437 GHz

SEQRRYIEF4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz

Sweep

Occupied Bandwidth OccBW % Pwr  99.00 % OnSigna' Tfa‘i';ﬁ
14.9239 MHz xdB  -6.00dB —

Transmit Freq Error -39.956 kHz
x dB Bandwidth 8.304 MHz

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

i Agilent

’ Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
Center 2.412000000 GHz
Start Freq
2.39200000 GHz
Ref 10 dBm Atten 15 dB
#Peak Stop Freq
&89 > 2.43200000 GHz
ds/ CF Step
e 4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz ST EUR Y (3F{ 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep
. . Signal Track
Occupied Bandwidth Occ BW % Pwr 9900 % (IS off
16.4700 MHz xdB 6008
Transmit Freq Error -15.262 kHz
x dB Bandwidth 16.507 MHz
Test CH6: 2437MHz
_;: aeict ’ Freg/Channel
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I >::000006H:
2.41700000 GHz
Ref 10 dBm Atten 15 dB
fiPeak Stop Freq
Ii(())g > 2.45700000 GHz
ds/ CF Step
s 4.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz ST EUR Y (3F{ 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
. . Signal Track
Occupied Bandwidth Occ BW % Pwr 9900 % (ISR off
16.4334 MHz xdB 6008
Transmit Freq Error -10.290 kHz
x dB Bandwidth 16.435 MHz
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FCC ID: REOSC-75JB

Test CH11: 2462MHz
- Agilent

"

Ch Freq 2.462 GHz Trig Free

Center Freq
Occupied Bandwidth _- 2.46200000 GHz
Center 2.462000000 GHz
Start Freq
2.44200000 GHz
Ref 10 dBm Atten 15 dB
#Peak
Stop Freq
Iigg > Phoebbtsmdn ettty 2.48200000 GHz
dB/ CF Step
sy 4.00000000 MHz
Auto Mag
Freq Offset
Center 2.462 GHz

SEQRIRYIEFd 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep

_, Signal Track.
16.4379 MHz xdB 60048 o

Transmit Freq Error -8.143 kHz
x dB Bandwidth 16.473 MHz

EST Technology Co., Ltd
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FCC ID: REOSC-75JB

Test Mode: IEEE 802. 11n HT20 TX
Test CH1: 2412MHz

— LTS ” Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
Start Freq
2.39200000 GHz
Ref 10 dBm Atten 15 dB
#Peak Stop Freq
> 2.43200000 GHz
CF Step
d4sl  4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz ST e Y34 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep
Occupied Bandwidth OccBW % Pur  99.00 % ||NICHAGEAS
17.6771 MHz xd8 -6.00dB
Transmit Freq Error -17.352 kHz
x dB Bandwidth 17.579 MHz
Test CH6: 2437MHz
_;: aeict ’ Freg/Channel
Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I >::000006H:
2.41700000 GHz
Ref 10 dBm Atten 15 dB
fiPeak Stop Freq
Log -> 2.45700000 GHz
10
ds/ CF Step
%Y 4.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz ST EUR Y (3F{ 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pur  99.00 % |[FNICIEIES
17.6899 MHz xdB 6008
Transmit Freq Error -13.514 kHz
x dB Bandwidth 17.672 MHz
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FCC ID: REOSC-75JB

Test CH11: 2462MHz

"
Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.46200000 GHz
I
2.44200000 GHz
Ref 10 dBm Atten 15 dB
#Peak Stop Freq
Iigg > 2.48200000 GHz
dB/ CF Step
ELl  4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz LI 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pur  99.00 % ||BNA IR
17.7246 MHz xdB - -600dB
Transmit Freq Error -27.406 kHz
x dB Bandwidth 17.801 MHz
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FCC ID: REOSC-75JB

Test Mode: IEEE 802. 11n HT40 TX
Test CH1: 2422MHz

= Agilent -H Freg/Channel
Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.42200000 GHz
Start Freq
2.39700000 GHz
Ref 10 dBm Atten 15 dB
#Peak Stop Freq
" SRR A 2.44700000 GHz
CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIEURY 3k 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep
Occupied Bandwidth OccBW % Pwr 9900 % |[FNICIEIEE

35.8014 MHz xdB  -6.00dB

Transmit Freq Error -23.492 kHz
x dB Bandwidth 35.312 MHz

Test CH4: 2437MHz
== Agilent
|

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth I 5700000 G

H Freg/Channel

Start Freq
2.41200000 GHz
Ref 10 dBm Atten 15 dB
#Peak Stop Freq
Log 2.46200000 GHz
10
ds/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SIEURRY 3k 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pwr 9900 % |[BNICIEIEE

35.8011 MHz xdB  -6.00dB

Transmit Freq Error -38.567 kHz

x dB Bandwidth 35.593 MHz
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FCC ID: REOSC-75JB

Test CH7: 2462MHz
== Agilent

——

Ch Freq 2.452 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.45200000 GHz
2.42700000 GHz
Ref 10 dBm Atten 15 dB
#Peak Stop Freq
Log 2.47700000 GHz
10
dB/ CF Step
5.00000000 MHz
Auto Man
Freq Offset
Center 2.452 GHz SERRY3F4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pur  99.00 % | IR

35.7267 MHz xdB  -6.00dB

Transmit Freq Error -17.820 kHz
x dB Bandwidth 35.218 MHz
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FCCID: REOSC-75JB

8. OUTPUT POWER TEST

8.1. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.2. Test Procedure
The transmitter output (antenna port) was connected to the spectrum analyzer.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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FCCID: REOSC-75JB

8.3. Test Result
EUT: Tablet PC
M/N: TPC7102
Test date: Jan.26, 2013 Test site: 3m Chamber Tested by: Tony Tang
Pass
Test Mode CH Peak output Power Limit
(dBm) (dBm)
CH1 8.85 30
11b CHG6 8.67 30
CH11 8.68 30
CH1 4.15 30
119 CH6 4.47 30
CH11 5.24 30
CH1 2.92 30
11n HT20 CH6 1.45 30
CH11 2.34 30
CH1 1.18 30
11n HTO CH4 1.79 30
CH7 1.38 30
Conclusion : PASS
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FCCID: REOSC-75JB

8.4. Test Data
Test Mode: IEEE 802. 11b TX

CH1
_T;: Agilent | Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I 2.41200000 GHz
2.39950000 GHz
Ref 20 dBm Atten 30 dB
#Avg JRSIOS wveve Stop Freq
';[39 2.42450000 GHz
dB/ CF Step
2.50000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz el Yzr4  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
) Signal Track
Channel Power Power Spectral Density on Off
8.85 dBm /20.0000 MHz -64.16 dBm/Hz
CHGo
_;: i I Freg/Channel

Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power _- 2.43700000 GHz

. I

2.42450000 GHz

Ref 20 dBm #Atten 25 dB
#Avg Stop Freq
Log 2.44950000 GHz
10
dB/ CF Step
= 2.50000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SIEuEYY3v4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
i Signal Track
Channel Power Power Spectral Density on Off

8.67 dBm /20.0000 MHz -64.34 dBm/Hz
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FCCID: REOSC-75JB

CH11

== Agilent

Ch Freq 2.462 GHz Trig Free Center Freq

Channel Power I o006

| Iww

2.44950000 GHz

I Freg/Channel

Ref 20 dBm #Atten 25 dB

#Avg Stop Freq

Log 2.47450000 GHz
10
dB/ CF Step
tei  2.50000000 MHZz

Auto Man
Freq Offset
Center 2.462 GHz SEulgYar4  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
. Signal Track
Channel Power Power Spectral Density on Off

8.68 dBm /20.0000 MHz -64.33 dBm/Hz
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FCCID: REOSC-75JB

Test Mode: IEEE 802.11g TX

CH1
_7;: Agilent | Freg/Channel
Ch Freq 2.462 GHz Trig Free Center Freq
Channel Power I o000
2.44950000 GHz
Ref 20 dBm Atten 30 dB
Stop Freq
2.47450000 GHz
CF Step
2.50000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIEuEYY ¥4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
) Signal Track
Channel Power Power Spectral Density on Off
4.15dBm /20.0000 MHz -68.86 dBm/Hz
CHG6
_T;: Agilent | Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I > /0006H:
Start Freq
2.39950000 GHz
Ref 20 dBm #Atten 25 dB
#Avg Stop Freq
Log 2.42450000 GHz
10
dB/ CF Step
2.50000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIEuEYY ¥4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
) Signal Track
Channel Power Power Spectral Density on Off

4.47 dBm /20.0000 MHz -68.54 dBm/Hz
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FCCID: REOSC-75JB

CH11
== Agilent

Ch Freq 2.437 GHz Trig Free

Channel Power I

#Atten 25 dB

VvaWmvﬂNNMwawawwAm

Ref 20 dBm
#Avg

Log

10

dB/

Center 2.437 GHz
#Res BW 1 MHz

Span 25 MHz
#VBW 3 MHz

Power Spectral Density

-67.77 dBm/Hz

Channel Power

5.24 dBm /20.0000 MHz

I Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.42450000 GHz

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd Report No.ESTE-R1301022

EST,

Page 151 of 177



FCCID: REOSC-75JB

Test Mode: IEEE 802. 11n HT20 TX

CH1
_7;: Agilent | Freg/Channel
Ch Freq 2.437 GHz Trig Free Center Freq
Channel Power I 00006
2.42450000 GHz
Ref 20 dBm Atten 30 dB
Stop Freq
2.44950000 GHz
CF Step
2.50000000 MHz
Auto Man
Freq Offset
Center 2.437 GHz SIEuEYY ¥4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
) Signal Track
Channel Power Power Spectral Density on Off
2.92 dBm /20.0000 MHz -70.10 dBm/Hz
CHG6
_T;: Agilent | Freg/Channel
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power _- 2.41200000 GHz
Start Freq
2.39950000 GHz
Ref 20 dBm #Atten 25 dB
#Avg Stop Freq
Log 2.42450000 GHz
10
dB/ W CF Step
2.50000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIEuEYY ¥4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
) Signal Track
Channel Power Power Spectral Density on Off

1.45 dBm /20.0000 MHz -71.56 dBm/Hz
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CH11

== Agilent

Ch Freq 2.462 GHz Trig Free Center Freq

Channel Power I o006

| Iww

2.44950000 GHz

I Freg/Channel

Ref 20 dBm #Atten 25 dB
#Avg Stop Freq
Log S e AT S 2.47450000 GHz
10
dB/ CF Step
MM 2.50000000 MHz
Auto Mag

Freq Offset

Center 2.462 GHz SEulgYar4  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz

. Signal Track

Channel Power Power Spectral Density on Off

2.34 dBm /20.0000 MHz -70.67 dBm/Hz
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Test Mode: IEEE 802. 11n HT40 TX

CH1

CHG6

=- Agilent

Ch Freq 2.422 GHz Trig Free

Channel Power I

Ref 20 dBm #Atten 25 dB

NI oot

Center 2.422 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

1.18 dBm /40.0000 MHz -74.84 dBm/Hz

| Freg/Channel

2.

Center Freq
42200000 GHz

2.

Start Freq
39700000 GHz

2.

Stop Freq
44700000 GHz

¥ 5.00000000 MHz
Auto Ma
L,

CF Step

0

Freq Offset
.00000000 Hz

On Off

Signal Track

= Agilent

Ch Freq 2.437 GHz Trig Free

Channel Power I

Ref 20 dBm #Atten 25 dB
#Avg

Log

10

daB/

Center 2.437 GHz Span 50 MHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

1.79 dBm /40.0000 MHz -74.24 dBm/Hz

| Freg/Channel

2.43700000 GHz

Center Freq

2.41200000 GHz

Start Freq

2.46200000 GHz

Stop Freq

zalll  5.00000000 MHz
Auto Mag

CF Step

0.

Freq Offset
00000000 Hz

Signal Track

Oon

Off

EST,
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CH11

== Agilent

Ch Freq 2.452 GHz Trig Free Center Freq

Channel Power I 200006

| Iw

2.42700000 GHz

I Freg/Channel

Ref 20 dBm #Atten 25 dB

#Avg Stop Freq

Log 2.47700000 GHz
10
dB/ CF Step
SN 5.00000000 MHz

Auto Man
Freq Offset
Center 2.452 GHz SEUNORYzF4 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
. Signal Track
Channel Power Power Spectral Density on Off

1.38 dBm /40.0000 MHz -74.64 dBm/Hz
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9. POWER SPECTRAL DENSITY TEST

9.1. Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

9.2. Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.

2, Follow the test procedure as described in ANSI C.63.4 to measure out each test modes and
chain’s power density with 3KHz.
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9.3. Test Result
EUT: Tablet PC
M/N: TPC7102
Test date: Jan.26, 2013 Test site: 3m Chamber Tested by: Tony Tang
Pass
Power densit Limit
festvoos CH (dBm/3kHz )y (dBm/3kHz)
CH1 -12.56 8
11b CH6 -12.73 8
CH11 -12.24 8
CH1 -16.76 8
119 CH6 -16.70 8
CH11 -16.25 8
CH1 -16.15 8
11n HT20 CH®6 -15.37 8
CH11 -14.74 8
CH1 -18.98 8
11n HTO CH4 -18.24 8
CH7 -18.52 8
Conclusion : PASS
EST Technology Co., Ltd Report No.ESTE-R1301022 Page 157 of 177
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9.4. Test Data

Test Mode: IEEE 802.11b TX
=- Agilent

Mkrl 2.4116250 GHz
Ref 0 dBm Atten 10 dB -12.56 dBm
Peak
Log 1

10

e/ N/VWWM\\V

V1l S2
S3 FC
AA

Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39950000 GHz

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

= Agilent

Mkrl 2.4366250 GHz
Ref 0 dBm Atten 10 dB -12.73 dBm
Peak
Log
10
daB/

Center 2.437 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.42450000 GHz

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST.
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= Agilent

Atten 10 dB

Center 2.462 GHz
#Res BW 3 kHz

1

P

#VBW 10 kHz

Mkrl 2.4616250 GHz
-12.24 dBm

Y

Span 25 MHz

Sweep 2.859 s (401 pts)

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44950000 GHz

Stop Freq
2.47450000 GHz

CF Step
2.50000000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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Test Mode: IEEE 802.11g TX
= Agilent

Freg/Channel
Mkrl 2.4198125 GHz

Ref 0 dBm Atten 10 dB -16.76 dBm

Peak

Log

10

dB/ Start Freq

2.39950000 GHz

Center Freq
2.41200000 GHz

Stop Freq
2.42450000 GHz

CF Step
"‘wl 2.50000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
- Agilent Freg/Channel
Mkrl 2.4432500 GHz
Ss;li) dBm Atten 10 dB -16.7 dBm Center Freq
2.43700000 GHz
Log
10 1
dB/ Start Freq
NW\A/\NWJ\/V\{\VWWW 2.42450000 GHz
Stop Freq
2.44950000 GHz
CF Step
1 2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.437 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
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= Agilent

Atten 10 dB

WWW

M1 S2
S3 FC
AA

Center 2.462 GHz

Mkrl 2.4698125 GHz
-16.25 dBm

Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44950000 GHz

Stop Freq
2.47450000 GHz

CF Step
2.50000000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

EST,

Report No.ESTE-R1301022

Page 161 of 177



FCCID: REOSC-75JB

Test Mode: IEEE 802.11n HT20 TX
== Agilent

Freg/Channel
Mkrl 2.419500 GHz

IFDEeegl(() dBm Atten 10 dB -16.15 dBm Center Freq
2.41200000 GHz

Log

10

dB/ . Start Freq

WWWMWWWVVWWVWV\W 2.39700000 GHz
Stop Freq
2.42700000 GHz
CF Step

3.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.412 GHz Span 30 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.431 s (401 pts)

= Agilent I Freg/Channel
Mkrl 2.440075 GHz

Atten 10 dB -15.37 dBm Center Freq

2.43700000 GHz

T
Start Freq
2.42200000 GHz
Stop Freq
2.45200000 GHz
[\W CF Step

3.00000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.437 GHz Span 30 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.431 s (401 pts)
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= Agilent
Mkrl 2.469500 GHz
Atten 10 dB -14.74 dBm

mZEsm!

Center 2.462 GHz Span 30 MHz

#Res BW 3 kHz #VBW 10 kHz Sweep 3.431 s (401 pts)

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44700000 GHz

Stop Freq
2.47700000 GHz

CF Step
3.00000000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802. 11n HT40 TX
=- Agilent

Freg/Channel
Mkrl 2.43066 GHz

Ref 0 dBm Atten 10 dB -18.98 dBm

Peak

Log

10

dB/ Start Freq

2.39450000 GHz

Center Freq
2.42200000 GHz

Stop Freq
2.44950000 GHz

CF Step
LA 5.50000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.422 GHz Span 55 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.29 s (401 pts)
- Agilent Freg/Channel

Mkrl 2.44071 GHz
Ref 0 dBm Atten 10 dB -18.24 dBm
Peak
Log
10

dB/ 5 Start Freq
2.40950000 GHz
Stop Freq
2.46450000 GHz
CF Step
W™ 5.50000000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Center Freq
2.43700000 GHz

Signal Track
On Off
Center 2.437 GHz Span 55 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.29 s (401 pts)
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=0 Agilent Freg/Channel

Mkrl 2.45571 GHz
Atten 10 dB -18.52 dBm

Center Freq
2.45200000 GHz

Start Freq
2.42450000 GHz

Stop Freq
2.47950000 GHz

CF Step
R 5.50000000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.452 GHz Span 55 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.29 s (401 pts)
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10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2.0 dBi.
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11.TEST SETUP PHOTO
Conducted Test

EST Technology Co., Ltd Report No. ESTE-R1301022 Page 167 of 177

ESL,



FCC ID: REOSC-75JB

Radiated Test (30-1000 MHz)
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Radiated Test (1000-25000 MHz)
0 !;
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12.PHOTOS OF EUT
External Photos
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External Photos
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External Photos
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External Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Adapter Photos
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